Ny o , - J .
. ' . ' - ! " : . o |
\ - ¢ ? . . v
: o MODEL 644 S/N 2662906 THRU S/N 9698283 . ALPHABETICAL INDEX
., F .
3 . « MODEL 646 S/N 9663323 THRU S/N 9698982 ‘ < KOHLER ENGINE SECTION - ‘
. | : ~ COMPACT WHEEL LOADERS o eme ¢ aap L oacE RO
Ce . ' ) L Parts Catalog NO. Al 281 © AirCleaner.................. 29 104 Filter, Breather .............. .7 B14
. . . ‘ - > Battery . ... .....oo v, . .89 G6 . Flywheel ................ 1 ca4
. oo o Whitehall 2500 876  "H" ' Belt, Starter-Generator . ...... 3B cs FueiPump .............. L. 4143 C14-D2
Note: This Parts Catalog replaces the | greather Ciankcase,......... 27 B14 N Fuel Strainer ................ 43 ~ D2
. . . : amshaft................... 27 B14 fuelSystem ................ 43 D2
, - Drevious issue - 1281 - which | Carburetor............... ... 4143 C14-D2 , ° GasketKits......"........... n - Ce
: is obsolete and should be :~ ConnectingRod ............. 29 c2 GOVErnoT .. ..ovvuitan. ..., 37 c10
+ discarded. - ) . Crankshaft........... PR 29 C2. . Muffler..................... 25 .B12
~ - Lo . i CHlinder Block....... e 3 C4 cOlPan ». v ) K| C4
: * Cylinder Head .. ... . e 31 . Cc4 PIStON . .. .. veea . L 29 ' C2
' Electrical System-~=.......:-. 89-91 -~ 'G6-G8 PTOClutch ................. 43-45 D2-D4
Engine Block & Attaching Parts 3 C4 SparkPlug.................. 89 G6
Exchanger, Heat .. ........... 59 E4 . Starter-Generator . . _......... ' 85-87 G2-G4
Exha{ust System -............ .25 B12 TankFudl................ .. 43 _, b2 -
7 . 4 : 25, ., B12 Throttle Linkage ..........., - 7 - C10
;‘:- i ""‘;;'. Valves ..................... 27 B14
% g o " ONAN ENGINE SECTION y
% . . PAGE GRID ; PAGE GRID
AirCleaner.................. 5 A - Flywheel ................... <« N - A2
Blower Housing ............. 19 . B6 FuelPump .................. -9 A10
Camshaft.......... e 1M e~ > AX Governor ..........oeuo. ..., ° 19 B6
Carburetor .................. 5-7_ AB-A8 Motor - Starter .............. 23 B10
4 ¢ Crankshaftsu. .\ uouunnnnn. .. 1 A12 OilBase ..... P 17 B4
- Elgctrical - Engln ............ J21 u B8 Oil Pump ........... R 17 B4
Engine Block & Att ch\tg Parts 13—15 Al14-B2 Pistons& Rods .. ............ " Al2 -
" Exhaust System ... > ..... o525 B12 Points - Breaker Contact .. . ... 21 B8, '}
] ) ’ ,_ Filter, Qil '............. \\ Z/ 17 ! . .-B4 Valves ..~ ... ... ... ... .. 13-15 “A14-B2" <,
: ' . ‘ , BASIC TRACTOR SECTION -
- : PAGE GRID : PAGE GRID
Axie-Front ................. 51 D10 Hydrauilics - Bucket .......... 83 E8
Axle-Rear.................. 57 E2 Cylinder - Arms¥ . . ».)¢\' 0 6381 - EB-F12
Baffles & Shrouds ......... Y 35 c8 Cylinder - Bucket ... ... L. 6381 E8-F12 !
Brakes ................... 70 53 D12 Hoses, Lines & F|tt|ngs ..... 83 . EB
Bucket& Arms .............. 55 D14 Valve - Bucket Control . ... .. £3-73 E8-F4
Control=Speed, Hydraulic . .. .. 65 E10 Valve Control Linkage, -
Decals ..................... 95 - G12 Bucket ...... S 67 E12
Electrical System ............ 89-91-93 G6-G8-G10 Hydraulic Connections & -
Fenders .................... 49 Dg - Components for LT-26
Frame.......cooooeiion... 47 D6 - Three Point Hitch ........ 105 - Ato*
Frame, Lift Rods and Arms for Hydraulic PTO Kit LT-16 I
'LT-26 Three Point Hitch . . 103 - AB* SLTA7 ... ol 99 - A4
F-27 Hitch Adapter........... 106 Al0* Hydraulic PTO Valve LT-16
Grille............ ... ... . #47 ' D6 ELT17 oo 101 AG*
Hitch ...................... 97 G14 Implement Lift, Hydraulic .. ... 8 . F14
Hood ...................... 47 » . DB - - Instruments, Electrical ... .. ... 8 7 . G6 .
. Hydraulics - Tractor .......... 53-61 ~ E4-E6 Lever - Range Selector........ 49 D8 )
; Coupling, Pump Drive ...... 75-77 FE-F8 Modét D10 Wheel Weights'. ... 97 - G114
Hoses, Lines & Fittings .. ... 58-61 E4-E6 PTOChteh .......ooint. ... 45 D4 -
Motor, Hydraulic Drive ..... 79 F10 Seat, Operator's ............. 419 ‘D8
: Pump .........cooiL, 7577 F6-F8 Steermg Wheel & Gear ....... 51 D10
i Valve, Gentrol; Tractor .. ... 69-71 E14-F2 Talllamp.........0......... 89 G6
3 Valve Control Linkage ... ... , 65 E10 ToolBoX ....oovvvivinnen... . 45 D4 - v
; -0 Transmission . ............... 57 E2
; ‘ . Weight BOX . ... oovve... een 97 G14
f , : : Wheels, Front & Rear ........ 53 . D12
| * contained on micrgfiche 35- ‘ - - ’

Lrmtiit s e




NFORMATION =~

\: —_—

-5
¢

e 4
o “Indexes Orders -
' : ' This parts Catalog is arranged for easy identification of Orfier_s should plainly sr:>ecify corrf:ct part number, fUIi
. Genuine CASE Service Parts. An alphabetical index is description, q_uantity required, rqachme model and engine
provided at the front of this Catalog to locate the rgéjor model, machlne_ ar?d engine serial numbers, method of
. groups or,assemblies. A numerical index at the rear 6f the shippriént and shipping address. . ,
Catalog gives the part numbers and the pages on which . .
they are described.
. . Chang
N When changes to they machine make it necessary,
[Hustrations ° revised pages for this bodk 'will be issued. The revised
. pages will be issued with jhe same page number as those
" All parts are illustrated in “Expleded Views” which they: replace and the “jfsde” number and glate will be
show the individual parts,in their normal relationship to, advéhqgi. -
gach other. Reference numbers are used in the illustra- . :
. tions. These numbers correspond to those in'the “’Refer- It is imperative' that revised Parts Book pages be in-
ence Mumber” column and arg followed by the part serted into their respective Parts Books as soon as received.
number, deseription and guantity required, Failure to do so will lead to confusion and defeat the
- purpose of the book. ‘
B ¢
P \4 - )
e - e :
W Indented Description
-, ¥
: Incjented parts in the descriptive list are a part of the preceding assembly or sub-assembly.
The quantity shown in the “Number Required™ column is the number of parts used ori a machine except where parts are .
indented in descriptive list. In this case the quantity shown is the number required for the preceding assembly or sub- TRACTOR MODEL AND ENGINE MODEL, SERIAL ENGINE MODEL SERIAL '
assembly, ; . . SERIAL NUMBER . AND SPECIFICATION . AND SPECIFICATION -
. . i . . NUMBER 644 NUMBER 646
REF. PART NO. DESCRIPTION REQ'D TRACTOR MODEL DESIGNATIONS ENGINE MODEL DESIGNATIONS
. . 3
N A 55159 CYLINDER ASSY -rear steering . . ...... i e n s i s ea s s 1 " -
28 A 56208 SOCKET ASSY - rear CyliNGer « . .« - e v v e e e e ee e e e e eiee e 1 644 WHEEL LOADER K-321-A C19028 Engine
20 - A 55956 PLUG - adjusting, socket assy . « . . . .o v ... .. e 1 i . Spec. No. 602090
30 A bBORY . SEAT -socketball . ............. VAR rer e, 2 i 646 WHEEL LOADER . CCKA-MS C17626 Engine
31 A 56210 SPRING - socket .. ......... e P : ", Spec.No.2481G -
£ o 32 A 56209 SEAT -50CKET SPIING. v o v v vt i vt s e m e e s en s et 1 g ‘
]i' 33 G 45175 CLAMP ASSY - S0CKET @88Y - v vy v n v c v a v v v mcnecna She e L1 ;
| 16- 836 BOLT - 1/2" x2-1/4" N.F. hex. . . ... B 1
= 34 132- 104 PIN - cotter, 3/16” x3". . . .. ... ... e e e e 1 A
- 35 A 55889 STUD -ball,socket Steylinder o . o v i i it i it it e vt n et et nmnnans 2 . L
- ' 36 13- 410 BOLT -1/ xB/8 N, B, .« o v v i i it it sttt e s 4 ’ . .
37 92- 4 LD CKWASHER - 1/4" SAE . . ot it ittt et it n e ettt b et e iaanannn 4 ! !
A . 'l-
. ‘ . ) K . P
I ’ ' _ Terms “Right Hand" and *'Left Hand"" . - | i
. | ~ y
. . "Rl‘ght Hand’ and “Left Hand" sides of this machine are determined by standing at the rear of the unit and facing in the: - . 7 ’
direction of forward travel. . £, R '
. L %
| - "x‘ L -




N !
- ) T f“....,,_w_'_,m-—--..,,w..,._ . : ' . . i : l‘;\.
, ) R - CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 5 |
4 < o v , - ) ONAN ENGINE
- - — + -.CARBURETOR, AIR FILTER AND MANIFOLD
( : REF.  PARTNO. , DESCRIPTION . REQD'
R oo C 18627 AIR CLEANER ASSEMBLY ... .. ... ... 0\ 1
1 129-  900. NUT-wing #10NF .. .. ... el 1 )
2 195- 513 - WASHER-#10, . ... .. o e 1 a
‘ 3 C 18629 . COVER'-aircleaner .. .. ... o0 oo . 1
4 A . 70090 ELEMENT -aircleaner. .. ... ..o u s e 1
5 C 18628 , BASE -aircleaner. ... ................ ... Cene e 1 o
K A 28077 "OMRING-17/187 0D, e 1.
7 174- 222 SCREW - #10 x 2-1/4” NF rd. hd. machine .., ............ . 1 .
8 c 19170 s CLAMP ASSEMBLY - air cleaner {includes items 7, 9 and 10). . . . . . 1 '
9 192- 17 LOCKWASHER - #10 . ....... ..ot nrnnnnn. 1
10 129- 77 ' NUT-#10NFsquare. . ..., 1
11 KO 237421 " PRE-CLEANER - air cleaner {optiomal) ., ................. -1 .
. 12 C 19169 TUBE -breather ......... ... .. ... ... ... ... .. ..., 1
13 214° 257 CLAMP-hose................... e, 1
14 c 20634 -  WREMCH - carburetor adjusting ... 0. ... L. 1
15 " 20660 CARBURETOR - engine (repairs, page 7) .. . ... .. ovt e, .. 1
18 . C 20830 BRACKET -choke. .\ e et e v e e e e e 1
S : 17 C 20374 CLIP-throttlecable. ... ... ... i e, 1
18 C 20631 MANIFOLD -engine, intake .. ..............0.00'ouneronn. . 1.
19 C 20564 GASKET -carburetormtg. ................... e, 1
- N 20 13- . 424 BOLT-carburetorl;ntg..................................-‘. 2
- 21 92- 4 LOCKWASHER -carburetor meg. ..............0.00oooo. ... L 2
’ b 22 € 20832 GASKET -manifold, intake . .. ...o.onron T 1
N 23 c 10678 ELBOW - carburetorinlet ... .............. . ... .. | 1
24 13 632 BOLT -manifaldmtg. ...... ... ... ... ... 0oL, .. ... 2 ~
25 92. . 6 LOCKWASHER -manifold mtg. . . . . .....ooooounn 2 .
3 ¥ Al \ i
. -5
- LI : , . !
! r“‘ ’ \ ® ; i
3 \ ~
£ ’ '
S ;}‘{ ot ;
B \ f
Fl |
“ 1
) {
’ 3 \XJ [
- e T
. W - S Il , ‘
‘ r Printed in U S.A. - February 1976




T |
f
' 1’ — T
! e
6 ) -
A =

L emmg®
8 -
B t '

v

- .
»
re
. .
¥
'
i
i
J
i
[
1
f
i
i
| s
4‘
- — - =’ !
f -
i
!, ‘
i
Fﬂ
|
/
/
/
i
|
J‘/ -
i
i"
p . /
/
/
/

e

REF. PART NO.
c1 169- 97
2 NSS
.3 C 20691
4 NSS ‘
5 C 20693
6 C 20694
7 NSS
8 NSS
8 NSS
g NSS
10 C 20708
11 c 20712
12 C 20700
13 - C 20701
14 _NSs
15 ¢ C 20439
16. . C 20704
17 169-° 61
18 NSS
19 C 20705
20 . NS§
21 c 20707
22 C 20699
23 NSS
24 NSS
25 ° C 20709
26 129- 665
27 C 20711
28 C 20713
29 NSS -
30 C 20715
31 C 20718
32 NSS
33 C 20718
© C 20689

Printed in U.S.A.

cp.:sis MODEL 644 AND 646 COMPACT WHEEL LOADERS : E <7
ONAN ENGINE ’ :

C 20688 CARBURETOR

DESCRIP

PLUG -gasinlet, . . .. . e e e e e e,

PIN - stop choke. . . [ .

FLOAT ASSEMBLY -carburetor . ... .. ... ..ooevuenenn.n.....

LEVER - idler stop. . .
NEEDLE - idler adjust {
SPRING - idle adjust. .

e}
m -
e

TION, 0

..................................

L
.
-t
o
)
=
=3
7]
=
(9]
[u]
=]
7]
3]
RG]
Pa
o
- =N W

C
./

...................................

...................................

order C20689kit) . ... ... ... ...

SCREW ~throttie stop #F6 X 1727 . . . o i e e e e e
SCREW - throttle fly #4x 1/4" (order C20689kit). ... ............

FLY - throttle . . . . ..

SHAFT ASSEMBLY - throttle (order C 20689 Kit) . oo

NOZZLE - nut and jet.
NOZZLE ASSEMBLY.

oy )
....... B L R R

R T T T T T w4

GASKET - nozzle {order C 20883 Kit) .. ..o vv e v ee e e e
BODY ASSEMBLY - carburetor (order 20688 carburetor] ... .........
BUSHING - throttleshaft . .. ....... e et

'NUT - throttlestop .......... PP e ke e e e
SCREW - throttle Stop MtgIClamp .« . vou e s i i gonnmennnns =
/NUT - main adjust needle retaingr . . . ..o oveennnnn. .. P '
- PACKING - main adjust needle ('d{derC 20689kit) ........... ...,

* RETAINER - main adj
PIN - main adjust need

KIT - repair, carbureto
23,29, 30 & 32)

Tem—

1
M—l—l—l—l_&;‘m_‘_‘—ld-ﬂfﬂ-—l-—l—l_‘_l.—l
4

ustneedle % . ... ... . ..y e e e

le ....... I I A IR

[ G S G S Y

r {includes items 2, 4, 7, 8, 9, 14, 18, 20,

...................................




[ - o
i 1
» '. . - / ‘\\:
, CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 9
8 . ‘ - ' " ONAN ENGINE ' ;
. £ . : . T - . : - FUEL PUMP ASSEMBLY ,
r . . ‘ ’ - N ’ ' :
REF. PAHT‘L!O.‘ * DESCRIPTION ‘ . ‘REQ'D
y 1 € 20653 PUMP - fuei, vacuum {used S/N 9663306 and after) ... L. 1
B 2 . C - 20740 BASE - fuel pump .. ...... [ 1
) 3 c 20440 ’ SPRING -diaphragm. . . ... ... .o 1
- 4 C 20448 PLATE-spring .. oo vt s e e v e e 1
. 5 C 20434 - GASKET -base fuelpump. .. ......... ... .o .. 1 S
_ s 8 C 20437 * DIAPHRAGM - fuel pump ) . . . .. e e o .
7 C 20428 VALVEPLATEASSEMBLY .. ..............couuuuun... 1 ’
. 8 C 20738 .GASKET -cover, fuelpump, . ........... ... ... .. 1
. N 9. C ' 20738 . COVER-fuelpump.........o ... .. e 1
10 C 20433 SCREW - cover, fuel pump. .. ....... g e e 2
11 C 20645 PLATE - hechanical fuel pump hole cover. . .. 7 P S cnea i-
12 192- - 19 LOCKWASHER - 1/4” .. ., . ...... o e e e 2 '
13 13- 410 BOLT-1/4" 95/8 nc.hex ........ e e el 2 {
14 C 20735 GASKET ipldte, fuel pump hole cover. . . ................... o1
15 c 20647 TUBE -vacuum line .. ...... peere-en e e e e e 1
16 222- 14 FITTING - inverted male e T e e e e er e et aee ekt . 1
! 17 e 20411 CAP - fuel pump=_ .. S Bevnann 1
- 18 214- 281 CLAMP-hose . ... ..o it e 3
19 C 20650 BRACKET -fuelpumgmig. ... ... ...ouemeeen ... .. 1
) 20 C - 20651 SCREW-#10x5/B" | .. ... . i 2
21 129- 27 - NUT - 10 n.f. hex. o S e e ot e i et e e e ee e 2
22 Ca 16202 HOS!E svacuum, fuelpump L Lo oL 1
23 T 15526 HOSE - fuel pump to carburetor . . .. ........ P P 1
peemene T
! ' f % é?, T V":“‘I{ F', ".'.%-Q g “
't{:‘ [ ‘ ! - L] E il
s, . . LS TR
Y
Ed * o {
.; v - - Y
- 7 ' }
| : ' ’
N .
‘ 3
r A .
b + " -
: :‘.'."'.::*:"':'1
- ‘é4 -"& ) - !’
- "-“.\"r - fl'a . *
‘ B - ' - - -
| . ‘ o« . ) ) . l .-
. 1 N . ) ' " Printed in U.S.A. ) February 1976 *
. : - ! !
. 4 - \ p .
Lo ) . : .




\ , . '
. - . - [}
10 : S : o o . - : : - S
{ ' ) - . - CASE MODEL 644 AND Bfl‘ﬁ COMPACT WHEEL LOADERS 7o 1 - .o
/ , - . . ; ONAN ENGINE
) ' . . ‘
) i ' . PISTdN, CRANKSHAFT, FLYWHEEL AND CAMSHAFT
. - REF.NO. PART NO. ‘ DESCRIPTION ‘-., REQ'D
: 1 C 20223 - RING - center pin,' camshalt. . ... . .. e i e e 1,
‘ - . 2 C 22260 Lo - T 1
.‘” 3 211- 14 BALL -flygovernor . . . ... . ..ttt it ittt eeataennnanns . B -
' 4 C 20308 GEAR -ring, flywheel . . . .. ..... M i e e e IR . .1
5 C 20317 FLYWHEEL - engine {inciudes ringgear} ............ ..o oun. 1 *
6 C 20228 GEAR.SET - timing {includes cam and crankshaft gears) ... ... ... .... 1
7 C 20229 "WASHER - thrl]st, CAMGEAT & 4 v v v v s b b st s st s b n e o bt e asannns 1
' \ . 8 126- 9 KEY - woodruff, cam and crankshaftgearmtg. ... ... ... ... ...... 2 .
: 9 cC 20327 CAMSHAFT - engine {includes C 20233 Pin). . .. . ... e 1
' 10 c 20233 PIN -camshaftcenter. ... o o oo e vt v i : 1
11 C 20342 PISTON AND PIN ASSEMBLY -standard . ." ... .0 .cu. vt --- 2
J 1 . C 20351 PISTON AND PIN'ASSEMBLY - 005" . ... ... ... ... 2 B,
4 11 . C 20352 PISTON AND PIN ASSEMBLY -.010" . . .5 ... .. it 2 b .
1 Cc 20357 PISTON AND PIN ASSEMBLY - 020 .. ... ... ... .00t iiiennnnn 2z
N 11 C 20358 PISTON AND PIN ASSEMBLY - 030" . ....... ... . i, 2
11 cC 20373 - PISTON AND PIN ASSEMBLY - 040" .. .. ... . ... .. . il 2
! 12 C 20378 PIN-piston. . ... i i e ittt st it i nas 2
13 C 20380 RETAINER - pistonpin. . . . .. e ettt a e e e 4
14 C 20381 " CONNECTING ROD ASSEMBLY . .. vttt i i et e e s 2
15 C 20481 BUSHING - piston Dl . v v e vnee e vnnennnennncn o 2
- 16 C 20402 BOLT - connectingrod . ................ e e et 4 -
i 17 C 20382 . RINGSET -piston (standard .. . v v v v vt v vttt e s et amaanaa 2
17 c 20383 RING SET - piston {.005" oversize). . ..... S .2
- 17 C 20384 RING SET - piston {010 oversize). . . . ... ... o it 2 .
17 C 20386 RING SET -pistép (020" oversize). .o .. % . ..onoorenn. .. e 2 -
N ’ 17 Cc 20394 RING SET - piston [030" oversize). . . . .+ ovvvnennnn. e 2
\ <y 17 - C 20400 RING SET - piston (.040" oversize). . ..... e e e e 2
! ‘ 18 C 20403 BEARING - connecting rod (standard) . . . ..o o v vvineenn e 4
) 18 c 20408 BEARING - connecting rod (.002” undersize) . ... ............ e ‘a4
18 C 20409 BEARING - connecting rod (.010" undersize} . . . ... ... .. ... ... .. "'Svfl’
‘ -« 18 C 20410 BEARING - connecting rod {.020" undersize} . . ... ... ............ &-.
18 . C 20480 BEARING - connecting rod {.030" undersize} . . - . .. .. ..... e 4 ‘f;‘ y
> . ) - .19 C 20482 WASHER - flywheel mtg. .......c..oouniinnnn ... e -1
. - : 20 1260 16 KEY - flywheel MIg.. .« . vvvvir e ainnneamanaesneen 1
- T 21 C 20483 BOLT - flywheel mtg. special .. ... ... A -1 FOE
e ; 22 R 13338 RETAINER -crankshaftgear . ... v v vt 1 R !._:;5
L / . § 23 c 20219 WASHER - retaining, crankshaftgear. . .. ... ooviiiiin e 1 o
: . ' . ' ' Cod 24 c 20487 CRANKSHAFT -engine .. .. ..o vt . e e I ’
{: A T g N ¢ 25 92- 7 LOCKWASHER - 7167 flywheelmtg.. . ..o il 1
..\ . , ) -
t r}‘ J -~
N . T L '
3 ’ N ¥ .
o lrn
l 4 W ’k‘
| .
A ' Printed in U.S.A. L - February 1976




12

REF. NO. PART NO.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS
- ONAN ENGINE

ENGINE BLOCK AND ATTACHING PARTS

1 C 20480
2 C 20252
3 C 20497
4 C 20262
5 C 20267
8 C  20511°
7 C 20612
8 C 20513
9 c 20271
10 ¢ 20272 .
11 129- K13
12 - c 20519 .,
13 C 20520
14 C 20528
15 C 20523
15 C 20534
17. C 20833
18 C 21569
/
19 C 20490
20 C  2049%
21 C 20492 .
22 C 20493
23 C 20536
24 C 20504
25 C 20540
26 C 20841
27 C 20248
23 C 20499
29 C 20500
29 C 20501
30 C 20502
30 C 20503
31 C- 20263
31 C 20264
I}
- \"-

Printed in U.S.A.

DESCRIPTION -

BLOCK ASSEM. - cylinder, standardbore . ...........
PLUG - camshaft expansion ... ... ... ........ .
STUD - beatingplate,rear .. , ... ... ..c.cuv....

A BEARING - crankshaft, standard (undersize.see below)

. WASHER - thrust, crankshaft bearing . . . .
KIT - gasket, bearing piate T

...........

PLATE - bearing {excludes bearing) . . . ... ... S

BEARING - camshaft, ffont or rear . .-. . .

SEAL -bearingplate. . . - . ...t enennnn. N

PIN - main bearing stép. ... . .. ... S

NUT - stud, bearingplate. .. .......,. % .. ...,

LOCKWASHER - rear bearingplate. . . .,
. TUBE --oil, crankcase .

.........

........................

INSERT - valve seat, exhaust (oversize see page 93). . .
. GUIDE - valve, intake
GUIDE - valve, exhaust

.....................

..........

..........

...........

...........
e
e,
SR
..........
e
...........

PRI NI = U = N == BRSO =

BLOCK ASSEM. - short (includes: cylinder and crankcase, all bearings, ©

crankshaft, camshdft, timing gear, governor gear case, rods, pistons,

. rings, valves, oil pump and breather tube) . . ... ...,
‘CAP - breather tube . . ., .. :
TUBE -breather .. ............ LR .
BAFFLE -breathertube . .. ............ .. ccou.n..
SEAL - '0O"-ring, breather tube
CLAMP - breather cap '
SCREEN-breather .. ... ... ... ......... .. ...
BOLT - 5/18%A-1/4" n.c. hex

- BOLT - 5/16 x 1-3/4" nc. hex

....................

..........................

WASHER - 5/16” ........... Ll e

GASKET -cylinderhead . . . . . .. e e
HEAD - cylinder R.H. {used prior to eng. no. 292517, . . . .
HEAD - cylinder R_H. {used eng. no. 292517 and after). . . .
HEAD - éylinder L.H. {used prior to’'eng. no. 292617}, . .. .
HEAD - c'ylinder L.H. (used eng.'nox292517 and after). . . .
BEARING - crankshaft, rear (.002 undersize). . .. ... I

T

. is

..........
..........
L ]
..........
..........

—_ —a N
MAN = - a a N D00 = = = = =

..........
..........
..........
...........
..........
..........

February 19786




_c'Ass MODEL 644 AND 646 COMPACT WHEEL LOADERS .
ONAN ENGINE '

ENGINE BLOCK. AND ATTACHING PARTS {continued)

REF. NO. PART NO. DESCRIPTION, - REQ'

31 C 20266 BEARING - crankshaft, rear (.020 undersize). . .". ... ... e 2
K] C 20266 BEARING - crankshaft, rear (030 undersize). .. ... ... 0. uuon. ... 2
32 C. 20494 COVER -valve. .. ......... P . pee e 2
33 - C 20495 GASKET -cover, valve .. .. .ottt ee e e 2
34 C 20498 SEAL -valve, intake . . ..o ottt e 2
35 13- 436 BOLT -valvecover....................... e e e 2
36 c 20247 WASHER - valve cover, copper‘.\.,.‘. e e b et . 2
37 C 20517 | ROTATOR-valve ........... . \\ ........ 4
38 C 20293 SPRING-valve . .........ccoiiininnnn... e N 4
38 C ‘20294 LOCK - valve and'spring. . « « « .« o vuues e e e e, 8
.40, C 20276 TAPPET -valve, standard. . . ............ P, | 4
40. C 20277 TAPPET - valve, 005" oversize: . .. ............. e, 4
4 ¢ 20521 VALVE -intake. ... ......... e e .. e e 2
42 C 20522 NVALVE - @XRAUST. . . .. oov it are i eee e it b e 2
43 C 20524 . . INSERT - valve seat, exhaust (.002" oversize).. . . ... . SV 2
43 C 20525 INSERT - valve seat, exhaust {.005" ovérsizd) . . ....... \-‘ .......... 2
43 C 20526 INSERT - valve.seat, exhaust (010" oversize) . .. ....... e ... 2
.43 C 20527 INSERT - valve seat, exhaust (025" oversize) . ......... Neeiennnn, 2
44 C 20529 INSERT - valve seat, intake {.002" oversize) .. ......... 5% ........ 2
44 C 20530 INSERT - valve seat, intake (.005" oversize~ .. ......... VoL 2
44 C 20531 INSERT - valve seat, intake (.010" oversize) .. ......... Yool sill 2
44 C 20532 ° INSERT - valve seat, intake {.025" oversize} . ............ \ ........ 2
C 20655 - KIT - gasket, complete efigine. . . . . ... e Lot 1
Cc 20754 KIT - gasket, carbon removal {includes: valve cover gaskets, cvlin\d_er
\ - - head gaskets, intake manifold gaskets and exhaust gaskets .“L\ ...... 1
. C 20755 KIT - overhaul, engine (standard} includes: valves, valve spring and.
-7 : retainers, ring set, oil filter, breather 1ube, points, plugs, condknser,
- erankshaft retainer ring and gasket kit . .. ......,....: Ao ~1
[.l
% \\
- b \\ J
. . | \
\ ( \
b " \ o
. T
v 4
) . §
. R . - - -~ x‘g - . b \l\-ll
‘>..\ ~ \ '
P .
) — } v .
o : . 'r
\ \ *
y ] ) ‘ .
) = . . - v
& Printed in U.S.A. ’ - . August 1974

Ry



\ i
) CASE MODEL 644 AND 646 COMPACT WHEEL LOAI?E RS 17
. ONAN ENGINE
e OlL BASE, OIL Pl{;MP'AND GEAR COVER
REF. NO. PART NO. - a DESCRIPTION = REQ'D
1 C 20551 COVER ASSEMBLY -gear.. ., ... ... e e 1
2 C 20310 SEAL - oil, governorshaft , . . ... ..... [ 1
3 c 20644 ~BEAR INé -governor shaft, upper . _ . . ... .. ..., ... LI 1 \
4 C . 20545 SHAFT AND ARM ASSEMBLY -governor. . ... ..." ... .. . . 1
5 " C 20546 ‘ YOKE - governor shaft ... .. .. £ L
6 C 20547 - RING-retainer,yoke . . ... ... ... ... . .. . . ..., .. . 1.
7 C+ 20309 PIN - stop, governoreup . .=, .. oot 1
8 c 20549 BEARING -governorshaft, lower . .. ., ... ... ... L., 1
9 211- 5 BEARING - ball, governorshaft . ..., ... ... . .. ... ... . v 1
10 C -20312 : SEALt-gearcover. .. ... L. .1
11 C 20552 GASKET “gearcover . .., ... .............. e 1
iz C 20314 PIN-gearcover . ... ... ... ... .. ... ... ... St 2 "
13 C 20579 ARM -governorextension . . ... .. ... ... ... e 1
14 177- 97 «BOLT - governor arm extension . . . . . . L 1° ’
15 13- 528 BOLT-5/16x 1-3/4" n.c. hex . ... . ... LI a4
6 13- 536 BOLT-5/16x2-1/4" ncchex ... .00 e -1 .
177 92 5 LOCKWASHER -5/16", . .. ... ... ......... e, 5
18 " TC-.._ 20556 BASE -oil ... 1
19 C 2D555\ GASKET -oilbase . ........... .. ..... ek e e e e 1
20 C 20857 - BOLT-oilbasetoblogk , ..+ ... ".c.. . ... 7" S 4
21 221- A3 PL'UG-\oiI drain 3/B" . ..., 1
22 221- 14 PLUG - gil-drain 192" . ... ... ... e e 1
23 C 20563 TUBE - oil filler {used with vacuum fuel 171, 173 R S 1
23 C 20562 TUBE - oil filler (used with mechanical fuel gump). . . .. ............ 1
24 C 20553 CAP-oilfiller , . ... ....... .. et e e e e 1
25 C 20554 GASKET -oilcap. . . ... . .......... Pt e e e - 1
26 C 20564 GASKET - tube, oil filier, .. . ... ..... .. ... e 1
27 13- 410 BOLT - oil fitler tube mtg.. ... et e e e et e e e 2
28 92. 4 LOCKWASHER - filler tube and oil pumpmtg. ..., .. .. ... 4
29 C 20570- INTAKE - oil pump {includes cup,screenandpipek . ... ... ......... 1
30 C . 20323 OIL PUMP ASSEMBLY (internal components NSS)} . . .. ... .. e 1
31 c 20325 KiT -gasketoilpump .. ... o 1
32 13. 416 BOLT - il pumip'mtg.. . ........ e B 2 .
33 14-  &12 BOLT - 3/8 " n.c.hex, 0l by-pass. . .. v vvee oo oo e 1
34 C 20320 ° SPRING -oil by-pass, . ............ T PR U 1
35 c 20322 VALVE -oil by-pass, ......... .. e e 1
36 C 20574 WASHER - oit by-pass. .. :....... . e e e 1
37 C 20566 FILTER:0il....2........ S 1 i
38 C 20577 GASKET -ail filter. . . ........ e 1
39 C 20568 SWITCH - oil indicator . ........ e e e e e e e 1
40 C 20565 ADAPTER - oil filter (used onearly models}. . .. ............ e |
41 C 20330 GASKET -adapteroil . .. ............... e e e, 1
42 13- 516 BOLT-5/16x 1" nc hex. . ... .o LY 2
43 C 20331 WASHER -copper .. ... e 2
44 937. 6 LOCKWASHER -oil base Mtg. . . .. ... vut e s rei e, 4
‘ g ' ' -
Printed in U.S.A. ] February 1976
. L



o’ -
';*’ @
5 '\\ oy
\
Printed in US.A,

% .
et ¢ CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS ) 19
ONAN ENGINE '
- GOVERNDR. AND BLOWER HOUSING : a
L[]
REF. NO. PART NO. DESCRIPTION | ) \ REQ'D
. 1 129- 665 NUT - lock, governor throttfe ... .............. e 1
;2 C 20569 BALLJOINT - governor throttterad. . .. ... ..., 1
3 C 20605 NUT-balljoint. ... ..o e 1
4 C 20572 — ROD-governorthrottle. . ... ......ouiuu e 1
5 iC 20573 CLIP - rod, goyernor throttle . . ....... D 1
8. C 20610 GROMMET -rubber. . ....... ... . .o T
; 7 C 20616 PLUG - blowerhousing. ... ... . .. o e ... VoLl 1
i 8 C 20620 TUBE -drain, oil filter. . . ..o 1
" 9 C 20621 STUD - cylinder air baffle ..., .. ..o.ooouu oo oo 4 N
10 .G 20608 BRACKET - governor control. , " .. ... .....".. e, 1
1 125 118 NUT-bafflermtg.. ... o 4
12 129- 27 NUT-#10........... P e e e i e e e 2
. 13 .C 20611 ROD - governor, high speed . . . , . et e e i
e R 14 C 20374 CLIP - cable, throttle .. .......... F 1
. 15 " C 20613 SPRING -governor. ... 0. . ... i iiiie s 1
6 - C 20622 ARM - governor, rear. . ... ... 1
A ; . 17 C 20372. SWIVEL -governorarm’ . oL L 1
! 18 195- 14 WASHER-#6 ..., ........ e e e e e 1
19 136- 2 PIN-cotter. .. ... “1
20 169- 74 SCREW-#8x5/16" .. ... .. i 1
21 c 20624 SPACER -governorarm. ., .. .. ............ e e . 1
" . 22 121- 3 BOLT -locking 1/4 x 1/2" ne.hex - oo oo oo 1
23 c 20627 SCREW -#10x1"nf . ... o 1
24 C 20628 WASHER-#10 ... .. ... . . 2
. 25 129- 27 NUT - #10NF Rex . o e 1
~ 26 C 20626 CLIP-hose. ... ... .. .. . i 2
X 27 + C™ 20625 GROMMET -rubber. . ... ... .. ..o i h 1
.\: g =z —(14) - - 28 C 20580 BAFFLE -cylinder L. .. ... ... .. ... ... .. 1
B 29 C 20582 HOUSING -blower. . ... ... ... ... . . e 1
. o C 20584 BAFFLE -cylinder RH. ... ... .. oo 1
c 20614 BAFFLE -air ... 1

August 1974




20
i
™
i
|
{ N
™
]

« T T
B CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 21
ONAN ENGINE
IGNITION AND CHARGING SYSTEM ’
REF.NO. PART NO. DESCRIPTION - ‘ REQ'D
] C 20591 ROTOR - alternator , ,,....... T 1 -
2 C 20592 REGULATOR, RECTIFIER ASSEMBLY . . ............ e 1
3 C 20593 SCREW - rotor mounting & ............... e, 6
4 92- 4 LOCKWASHER -rotormtg. .......................... ... 6 =
5 C 20594 SCREW -statormounting .. ..... ... ... .. .6.... ... ... ... 3
5] 92. 3 LOCKWASHER -statormtg. .........0. ... ... .. ... ... . 3
7 Cc 20590 STATOR ASSEMBLY (inbludesjtems B9&10)............... SO 1
8 C 20596 CONNECTOR -socket .. .............0. ... .00 ... .. )
9 C 20597 HOLDER -fuse........ .. ... .. ...... ... .. ... 1
10 C _20599 CONNECTOR-wire. ., ...................... .. .. . e |
1 C 20604 CONNECTOR - plug, regulat®r. . . .. ... ... ... ... . . .. ... 1
12 13 414 SCREW - 1/4 x 7/8" regulator, rectifier, mig. . 3
13 g2. 4 LOCKWASHER - 1/4" ., .. ... A, T3
14 C 20585 CLIP - wire holder . ... ........ e R
15 C 20617 BRACKET - socket mtg, wire . , . , . . e, e e 1
16 C 20507 CABLE - spark plug 23-1/2" ... .. e e Tt e e e e e e - 1
17 C 20348 CABLE -sparkplug 19 . .. .. ... .. ... T 1 :
18 C 20349 COIL -ignition .. ... ... ... . 7. ... ... ... 1
19 . C 20344 BRACKET - cable, spark plug. . . 7. ... .. e e e e 1
20 16905 RETAINER - o-ring, spark plugeables . ... ... . ... e e 1
21 O 5999-AB- SPARKPLUG....... e e e e e 2
-22 o) 20514 BOX ASSEMBLY - breaker contact (includes items 23,2425 &26)..... 1
23 C 20318 COVER - breakerbox. ........... e e e e e 1 »
24 c 20321 GASKET - breakerbox .. .............. e e e e 1
25 C 20484 POINT SET - breaker contacts (order kit below). , . *. .. .... ... 1
26 C 20343 CONDENSER - bréaker contacts {order kitbelaw) . ............ 1
27 C - 20332 CAM -pointgapadjust ... ............. N e e 1
28 Cc 20505 GASKET - breaker box mtg. ........................ ... ... o
29 cC 20506 PLUNGER ASSEMBLY {includes plunger, guide & diaphrggm). ., ... ... 1
30 C. 20509 DIAPHRAGM - breaker box. . .. ..o oo vu o 1
31 C 20515 STRAP - point set to terminal block...... ... . ... e 1 .
32 Cc 20516 BLOCK AND TERMINAL ASSEMBLY ..., .................. .. 1
33 c 20548 SCREW-#8x 174" ... T 3 >
34 C 20535 SCREW -breakerboxmtg.. . ............ e 2
35- C 20588 CLIP-wirebharness. . .....c.o. . oo 1
/
. 1
\ »
4
N
A ' _ _
Printed in U.S.A, . . August 1974 i
' )




- ) - e

BTy s . - .
CASE MODEL 644 AND 646 COMPAGT WHEEL LOADERS 23 A
[ . .- ONANENGINE LN
- . 4 14 » L : Ly e Y - .
- STARTER MOTOR, | i _
REF. NO. PARTNO. .. ° DESCRIPTION - o ~ REQD
1 C. 20589 ' BRACKET -starter¥ntg. : .. .......... . ... .. " . . 1
2, ¢ 20587 SPACER - starter mtg, s 7 : 2
3 13-, 620 BOLT - starter bracket mtg s \ ................ 3
4 C 20615 - BOLT - stater to bracketmtg. . . _ - ... . .. R 2
5 92. . 6 LOCKWASHER - startermtg. .. ... .............. .. ... 5
6 C '20586 .  MOTOR - starting 12volt. . ... ... ... Rt v
7 C. 20663 - YOKE ASSEMBLY - frame (includies items 8, 9. 10, &1 ... 1
B8 c 20678 ' BRUSH - starter motor . . .. . .. f. .................. 4
9 C 20683 COIL ASSEMBLY -field. . ... 4. . ... .. . .. .. .. ... '\ 1 "
10 C . 20686 ‘ POLE -shoe . .............0 .. .. ... .. .. . .. :. 4
W1 C 20687 SCREW - coil mag., field . ... .. 0. . ... . . 4
12 C 20664 ARMATURE - starter miotor. .. . . . ., e 1
13 € 20673 HOLDER - spring. . . ... ......... 8..... .. e 1
, 14 c 20672 SPRING -lever (B). .......... ... e 1
15 C 20871 ) SPRING -lever (A}. . ... ... ... .. . . 1
18 C 20670 CEVER -clutchfork. . .o oo e .
17 C 20685 CLUTCH - engaging, starter . ..., . ... ... ..o, . 1
18 C 20866 STOP -pinion . 2. ) 1
19 C ~ 20867 RING -retaining .. .....ovue v 1
20 C 20668 WASHER . . ... o e e 1
21 C 20674 END CAP - starter, rear {includes bearing). . ... .............. 1
22 C 20885 BEARING -rear . . ... . ... ... .. ... ... ... ..., 1
23. C 20880 BOLT -through. .. ..o 2
24 C 20679 . SPRING -brush. e ..o o 4
25 C 20876 WASHER-armature.................ﬂ. ............... 1
26 ‘C. 20677 WASHER -insulating . ... ............ [ 1
27 C 20675 WASHER -armature. . .. ... ... 0., 1
28 C 20682 SWITCH ASSEMBLY -solenoid .. ... vu e o 1
29 177- 133 SCREW -solenoidmta. . . ... ............. ... e 3
30 C 20669 , FRAME ASSEMBLY - drive end {includes bearing), ............ 1
31 C 20684 BEARING -front. . ........... ... ... ... R 1
1] ]
N il




24

"
."‘:‘.
- o -
. v "‘"
|\ s o
\\‘
| 2
; pes
»
'
-
"

—

REF. PART NO.
1 o 18246
2 C 10372
3 61-. 510
1 c 18121
2 C 18215
3 c 18214

4 c 18250
5 61- 512,
6 192. 45
7 C 18218
g8 - 111 204
9 1290 518

.

CASE MODEL 644 A!UD 646 COMPACT WHEEL LOADERS . 25
EXHAUST SYSTEM — 644
. DESCRIPTION ) REQ'D
MUFFLER"-exhaust .. ..... ... ...... U 1
GASKET - exhaust, . . . .. T e e e 1
SCREW - 5/16" x 65/8” NCsockethead . ............... ... .. ... 2
EXHAUST SYSTEM — 646 )
MUFFLEB;.exhaust...............” ................ e 1
PIPE -exhaust, left . ....... ... ... ... ... ... ... e 1
PIPE -exhaust,right. . ... ..oouiuun oL, .. e e, 1
GASKET - exhaust..............._., et e e i e e -2
BOLT-5/16"x3/4" NChex« v v o ee e ee e 4
LOCKWASHER -5/16" .. .. ... ... .. e 6
CLAMP-muffler . ... ... ... ... . L e e e 2
BOLT - 5/16” x 1-1/4” NCrd. hd. square neck « . « . ... .. ... e 2
NUT-5A6"NChex «...ooviui i £ 20
el i.. )
/
{ . .
r s ~ ’
’ . August, 1974

‘\ - L



S OOONO U W =

— -

CASE MODEL 644 AND 646 COMPACT WHEEL LgADEHS

644 CRANKCASE BREATHER: ' :
PART NO. DESCFHP]{'ION ) REQ'D
2. 104 NUT-1/4"NChex ............ R . 1
92. 4 LOCKWASHER - 1/4". .. ... .. e . 1 -
KO 275220 STUD - valve covér.: /.. ;. ... ... R s e i
KO 275143 C COVER -ValVe. v v iee e e e eens e s Vb 1
KO 231032, SEAL-breather. .................0n.... Cerees eeaes el
KO 235048~~~ GASKET - breather plate. . . . . . .. R e I
KO 235118 ° ™ FILTER-breather .................... I g/
KO 235117 BAFFLE - bFeather * 1
KO 235047 REED - breather ............. . 1 -
KO ' 235631 PLATE - breather. . ........... A\ 1 ) KPR
KO - 275144 GASKET - valve cover. . . . . . . . RO e emeienenns 1 7%
644 CAMSHAFT AND VALVES v
1 . y . _ " !
KO 235838 VALVE -exhaust. . . oo...0.... ... s cenaran - 1
KO 235582 VALVE -intake. . ............0 .. 0u.... e . 1
KO 230170 '  INSERT -exhaustvalveseat,...:........ f‘f‘“’*«,@ ......... 1
KO 235007 GUIDE-valve,, . ........... e et SEEER NIRRT o2
KO 235011 SEAT -valve spring. .. ... e cyen e eennnenn., D 2 - ’
KO 235168 SPRING -valve . ............. e e e Ce e 2
KO 230020 ROTATOR - valve (Furnished in pairsonly) . ........ P 2
KO 240013 LOCK - valve retainer . .. .....,, cenaas Ceeaean e 27 -
KOD 235327 . "LIFTER ASSEMBLY + ... ....... e, e 2
NSS SCREW - tappet adjusting . .......... et ee e, i: -
NSS LIFTER -valve . .ottt vt i e e i, 1 ,
KOE 235646 CAMSHAFT ASSEMBLY ............... e . 1 i b
V. 34346 SPRING - aCtuating « + v vvvvvnvennncnnanss. P 1 '
"KO 275066 - SPACER-camshaft, 005”. ... .............. o eeeean UAR e
KO 275067 - SPACER - camshaft, 010" ........ e e, UAR e
KO 235053 PIN - camshaft. . .. . e e e e T i raeaeaeanaa, S -
= KO 230265 INSERT - intake valve seat- « . v . oo v vt it ietenen v encnnnnnnss 1 .
- ¥
J
|
1
[ J " =
. ok .
-~
\:_ﬂ“_
L5
L . .
L4 R%
. .
¥ A o,
- February 1976 _
L3 g :




DO~ OHO DWW —

REF.

-

~

PART NQ.

NSS
KO 236763
NSS
NSS
NSS
KA 237401
KO 235811
KO 235803
NSS
KOA 237344
KO 235003
92- | 6
KO 236611
NSS-
KOA 237403
KOA 237404
KOA 237405
KO 236764
KO 236765
KO 236766
KO 235868
c 18102
R, 16287
40035
W 5063-S

. KOB 237034
A 27001

C *18097

¢ 18095
131 309

C . 15060
KGO 236504
KO 236509
KOA 236507
KO 236506
KO 236510
KO 236559

Pririted in U.S.A.

PR _

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

—

644 CRANKSHAFT, PISTON = CONNECTING ROD

DESCRIPTION

PISTON ASS
RETAINER - piston pin
PIN - pist

PISTON ASSEMBLY - .020" oversize
PISTON ASSEMBLY - .030" oversize
RING SET - piston .010" oversize
RING SET - piston .020" oversize
RING SET - piston .030" oversize _
PIN - piston .005" gversize

BEARING - crankshaft ball
KEY - 1/4” Sq.’ 3/4" {Pump Coupling). .. ®. ... ..
CRANKSHAFT -

KEY - flat 3/16;‘ x 3/16" x 1—3/8': {Flywheei}
OIL SEAL - crankshaft front
WASHER - 5/8"
NUT - special Marsden 5/8' NF %
RETAINER - external 1/2" ID
SPACER .020"
‘SPACER - .005"

GEAR ASSEMBLY - counter balance

SPACER - .010” :

................................

SHAFT - counterbalance stub

;oil {Includesexpander). 7. ............
BLY {For-oversize, see item 15) .. .....

BEARING - gear assembly . . . ... ..... P

........

. 2



A

s ‘ — . R <
CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS’ ) | -
644 ENGINE BLOCK AND ATTACHING PARTS
REF. PART NO. DESCRIPTION - REQ'D
1 KO 236386 FILLER TUBE | . .. it i e sttt e et s e eee, 1
2 KO 270158 BOLT - cylinder head special 3/8” x 1-1/2" NChex . .. .. ......... .. 3 |
3 KO 270889 WASHER -cylinderhead bolt .. .. ... ... .. ... .......ce..... 9
4 KQ 237670 HEAD -cylinder. . . ............ Frr ettt 1 |
b KQ 237658 GASKET -head . .. e e e e h e e e 1 o
6 KO 237064 GASKET - fillertube. . . . ... .. vveerrnnn.n.... e 1 ' |
7 KOB 237182 BLOCK ASSEMBLY - cylinder, short {includes crankshaft,- |
’ piston, Tod assembly, camshaft, valves, bearings and plate) . ... ... .. 1
8 KOA 237033 - BLOCK ASSEMBLY - cylinder,standard bore . . . ... .......00ouu... 1
a KO 230170 INSERT -exhaustvalve. . ........... e h e a e et e 1
10 KO 235007 - GUIDE -valve . .. .. e e e e, 2 '
1 KO 230265 INSERT -intakevalve. . ........... et i ettt 1o
12 cC 21814 SPACER-ceylinderhead. .. ..... ... ..., e 1 -
13 41- 18 PLUG - @Xpansion . ... ... . iint ittt e e e e e, 1 . °
14 113- 209 BOLT-3/8"x 1-1/2"NChexoplated. . ................ e 4
15 192 - 21 LOCKWASHER - 3/8" plated . . . oo o vttt it e e e e eennn o 4
16 KO 230025 GASKET -camshaftcover . . ... ..ot iei i) .. 1
17 KO 235026 COVER -camshaft gear. . ... ... vet it e e e e e, 1
.18 192- 19 LOCKWASHER -1/4" plated . .. ....... e 4
19 113 6 BOLT - 1/4" x /2" NCplated » % o v v v et e e e e e e e e ee e canennnns 4
20 KO 235353 GASKET -oilpan..... e e e e e e r e e i e s et e et 1 -
21 173, 221 SCREW - #10 x 7/16" round head machine . ............. e 3
‘22 193- | 26 LOCKWASHER - #10internal tooth . . . .o vt v ie e e i vaneeaans, 3
23 KO 237808 . BASE -ocilpan......... P P |
24 192- 21 TLOCKWASHER -3/8"plated. . oo v v v v e eee e e et e e 4°
25 13- 207 BOLT.- 3/8" x 1” NC socket head, enginemtg, . . .. ....0vuun... ... 4
26 C 14399 PLUG -0l drain & .oyttt sttt it e et eas cteremsnannenns 1
27 R 16287 OIL SEAL -crankshaftrear . ... ... ..o ot iiieenannn e 1
- 28 40035 BEARING -crankshaft ball . . ... .uienn st e tteeenne vennn 2
29 KO 235757 GASKET - shim, bearing plate . 312" .. oottt it i e et e en s wesa. 1
20 KQ 235070 GASKET -shimm, 010" L ..ttt ittt et t s tie e s vemennneens UAR
31 c 21815 I R T T T .
32 192- 21 LOCKWASHER-3/8"plated. . . .. ... ii i ieiinens e 4
33 113 207 BOLT-3/8" x 1" NCplated . ... vve s eenennnnesenereenesnnes 4
34 C 16097 OIL SEAL -crankshaftfront ... ....0c0e0euu.on.. e aaaiaeaas 1 '
35 KO 235818 FLYWHEEL ......... P e e At s e b e e e ae s e 1
" 36 195- 545 WASHER - special, plated 21/32” 1D x 1-3/8" 0D x 1/4" . . ........... 1 )
az © 131 309 NUT - special Marsden 5/8™ . . .. ... . ...l i iinnnnnn w. 1
38 c 14954 DIPSTICK A EMBLY . . ottt st e tr et etesaesneereneees, 1
38. A 27365 PO BRING - dipstick, s v vt et e h i it e e e e e 1
42 KO 235748 STRAP - JFNG + o i h ettt et et te s neecene e 1 R
43 C 19473 NIPPLE - ol drain extension .. .....covtvtins o enrecenennnss 1
44 C 14906 GASKET - plug, ol drain . .. ... is i eeenme s e snmneneeenanses 1
45 221- 1412 ELBOW -street ....... e e e sk m e e e aa e e e a e 1
46 129- 143 NUT - 3/B" NChex, [aM . ... v ittt ietne s e cneneernarsnnne. 6
47 129- 103 NUT-3/8"NChex ......iveeennennenn. e e 6
48 192- 21 LOCKWASHER - 3/8™ . ... it e it et e ameeesanenenan, 9
49 KQ 237277 STUD-cylinderhead . .. .. ... v nnennn. e e 6
B S )

'y : . Printed in U.S.A. © August, 1974




A~
32 < e, T ]
) REF. PART NO.
i KO 237727
. 2 R 16287
3. KO 235025
4", KO 235353
e KO 235757
\ 5 KO . 2356070
: 6 c 18097
7 KO 220174
: 8 A 72100
= 9 A 72108
T 10, ‘KO 275341
1 KO (235048
12 KO, 275144
— _ 13 B 53393
- 14 KO 235057
15 KO 237658
16 KO 231032
oy
I

Printed in US.A,

ENGINE GASKET AND SEAL KIT

DESCRIPTION

GASKET - shim

SEAL - crankshaft, front
GASKET - breaker cover
GASKET - carburetor flange
GASKET - fuel pumgp flange
. GASKET - carburetor. air horn
.GASKET - brgather plate

GASKET - valve cover S
GASKET - fuel strainer bow! (not used!

GASKET - pan {not used)
- GASKET - cylinder head.

SEAL - breather

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS - - 35

REQ'D
...................................... 1
.................... e e e 1
..................... e
................................... 1
. bearing plate ((.010”) . .. ... ....._. L 6
CO107) UAR
............................... 1
............................... 1
............................ 1
............................ 1
........................... 1.
.................... .. 1
................. 1
...................... 1
.............................. 1
............................... 1
A, 1
/

August, 1974




- o :
¥ - ‘
CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS - 38 \'
, o ‘BAFFLES AND SHRQUDS.— 644 —
REF. PART NO. DESCRIPTION . . -REQ'D
1 C 18989 DEFLECTOR - engine air ., . .. .. L 1
2 192- 19 LOCKWASHER - 1/4” zinc plated. . ........... e e iaea.. 2
3 113- 6 . BOLT-1/4" x 1/2" NChex, zincplated. , . . . .......... R 2
4 KO 237677 BAFFLE-cylinderhead . . ... ..ottt e e 1 .
] KO 235652 BAFFLE -carburetorsideair. . ....... ... .. ... .. ... ..., 1 ,
8 KO 235207 PULLEY - Starter. . . ..ot te e et e ee it ie e oe e eeeeeees o 1
7 C 14345 "BELT - drive, starter-generator . . ... ...... e r e et et 1
8 195- 515 WASHER - 1/4" zincplated ............ e e 4
9 192- 19 LOCKWASHER - 1/4" zincplated .. ...cvrne el e, 4
10 175- 438 SCREW - 1/4” x 6/8 NC truss head Phillips, zinc plated . . .. ... 0...... 4
11 . KO 235901 HOUSING - Blower . ...ttt ittt e e e e e et e et e 1
12 113- 2 BOLT - 1/4" % 3/4" NChex, zincplated. . ............00¢c'uuu.... 4
13 192-. 19 LOCKWASHER - 1/4" zincplated .. ........00oomnnnnn.s e 4
14 KO 2350564 BAFFLE - cylinder. . ....... e et e e e "1
15 C 12021 SUPPORT -engingairdeflector, . .. ... ...cco .. .. e TS 1 .
16 113- 118 BOLT-5/16" x6/8"NChex ............. [ 1
17 192- 20 LOCKWASHER - 5/16" . ... ... iiiiinnn.... e e e i
18 185-  -521 WASHER -5/18" plain . . . . ... vt e e i s eeenns e 1
19 129- 102 NUT - B/18" NC X ..ottt it inene s nee e eeeeneneernnn 1.
BAFFLES AND SHROUDS - 646
1 C 18129 SHIELD -engine heat. . . ... ottt ii it i ieenens e 1
2 182- 525 SCREW - #10x 3/8" NF panhd. . ......uvrr i ernennrnnnnn. 2
3 1922 18 LOCKWASHER #10 ............ Gttt Leeer 2
4 195- 813 WABHER - 10, . i e e e 2
5 C 183856 SHIELD - heat, engine 10D . . v vt vttt e et e ee s va e ennnnnns 1
6 187- . 484 SCREW - #10 x 1/2" hex. hd. self tap, ~ ..... | A eeeas -2
7
=Ere
; ) - ' . ™
Printed in U.5.A, . . - . August, 1974




]
m
m

OO ~N@mN PR WWK - -

)

PART NO,

C 18311
C 19465
C 12224
c 18312
c 18271
c 14506
111- 1
192- 18
129 17
KO 237653
15- 420
195. 515
25. 104
KO 235496
192 19
C 18098
KO 275690
KO 231052
KO 238086
KO 235085
KO 235084
120. 37
192 18
A 10326 -
KO 235277
‘KO 235278
KO 235476

KOA 235256-5

c 18103

KOA 235743-S
KO 235125.5

c 18099
KO 231355
KO 235900
KO 236603
KOA 236919
169- 95

Printed in U.S.A.

CASE MODEL 544 AND 646 COMPACT WHEEL LOADERS xn

CHOKE THROTTLE AND GOVERNOR

DESCRIPTION RECQ'D

CONTROL - throttle {644) .. .. . ... .................. . ... ro. b
CONTROL -throttle (646) .. ... ... ..... ... .. . ... ... ... 1
HANDLE - throttlecontrol, black . . . . .. ... ...\ 0o, 1
CONTROL -choke (B44) . ....... ..o, i
© CONTROL -choke (B46) .. ........0'vvuvmeereanennn. . 1
HANDLE -choke control, white . . ... .. P e e e e 1
BOLT - 10-24 x 1/2" round head, square neck. . . .................. 2
LOCKWASHER - #10Std. plated . . .. ...............00ouvn.... 2
NUT-#1024plated ......... ... 000, 2
LEVER -80Vemnor . . ...ttt i e e 1
BOLT - 1/8" x 1-1/4" NChex . ... ..o e, o2
WASHER - 1/4" plated . .. .. vttt i e e e e e e e 2
LR T 11 1
SPRING -governor. . .. ..ot e 1
LOCKWASHER -1/4"plated. . .. .. .....o.uunnunn.. e 1
WASHER ~thrust. .. . o e e e 1

WASHER -wavy ... e 1,
CLAMP -swivel, wWite . .. ...ttt ce e 1
LEVER -speedcontrol . .. .. ...t ii e e e 1
SPACER - speed control bracket. . . ... ... e s |
BRACKET - highspeedstop . ........ciuenorenn .. 1
NUT - #10-32 hex - . .ot e e e e e . 2
LOCKWASHER - 3/16" plated . ... ...\ e e, 1
JOINT -ball ........ R S 1
ROD -throttle. . . .. L. . e e e 1
~RING - retaining, throttle rod. . . .. ... ... 1
BUSHING -governorcrossshaft. . . ... ..... . ....... ... 0. ... 1
HAFT ASSEMBLY - gOVernOr Cross. . . .. vv e ooy n s e v s s 1
EARING -needlegovernorshaft. . , . ..o oo s esve e, 1
}EAH ASSEMBLY -gqovernor ., ... ... e 1

SHAFT -governor stub . .. oo oottt e e e e e e e e e 1.
WASHER - gavernor stoppin . ......... e ettt e, 1
PIN - governor 1L 1
BRACKET -throttlecable, .. ............ . 1
CLIP - bracket........ Lt et e et ea st E e, 2
BRACKET -chokeeable, ., ..... .. et e, 1
SCREW - #10 x 3/8"'NCHillisterhead - . .. ...cooo e .. 1

- LA .
! ¥
i
ot
f
P
.o
* August, 1974




Y CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS ' 39
\;?ll - o
: AIR CLEANER - 644 * ) .
REF. PARTNO.' . DESCRIPTION ' ~ REQD
i KOA 235100 AIR CLEANER ASSEMBLY .......... s e 1
2 128- 409 . NUT-wing3/8"NC ......cvuceerrnneinneennnnnnnnnn 1
, 3 NSS , BASE - air cleaner {order KOA235100L . ....... D
4 NSS COVER - air cleaner {order KOA236100}. . ........-. v vvims.. 1
5 A 70090 ELEMENT - air cleanar. .. ., ... P
6 KO -275341 GASKET -aizhorn. .v\oouuuny.., e [P 1
7 177- 84 SCREW - #10 x 5/16" NF fillister hd. . . .o ......... et I
8 195 612 WASHER-3/16". ..~ ........... Cr e e ittt 3
8 KO 237421 PRE-CLEANER {Optional) ... ......ccvnaus e ceee 1
. FUEL SYSTEM - 646 ' .
REF. PART NO. DESCRIPTION: _ REQD -
1 C 18133 TANK-fuel ............ et 1
2 c 11529 CAP -fuel tank ..... P eteraieaeeea e i
3 C 11545 INSERT - fUel CaP - . .5 vt ie et sinieeen e rrannnnns 1
4 C 18180 STRAP-tankmtg.................. R el F
5 c 14690 CUSTION -fueltank ... ... coiernnndennnn. et - 2
6 173- 216 SCREW - 1/4 x 1-1/2" round hd. machine. . . . . e L2 X
7 129- . BO4 NUT - 1/4" NCSQUare ..o e oo creneneaneinessnnmnnnes te.. L2
8 C 10878 ELBOW-fueltank. . ... .0 v.irin i rnnrnnnnsnn e 1-
- 9 214 251 CLAMP-hose.............. e f et eia et e 4’ N
- 10 c 18275  HOSE - fuel line 44" . ... ... e e e e, 1
1 c 15007 HOSE-fuelline B-1/4" . .. ... ... iiiiiennnniiiianinnnnns we 1
12 D 69849  FILTER-fuel...o.. ..o vnnennan. .. e eeeeea e S ~
L]
‘ |
/
: / g
FI‘
!
|
= J
» ) \/'
Printed in U.S.A. S ) February 1976_ B




. © 40
Al
L] r
. f &
"\
1
BL
0
//“
. N
i
|
|
|
~
i=3

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS - 41
T CARBURETOR - 644"
REF. PART NO. DESCRIPTION *  REQD
c 21816 CARBURETOR ASSEMBLY - 644 « .« ¢ vt ot vt e e i e it v i e ]
1 ‘KO 200380 SPRING - tension, idleadjust . .. . ... i er s s 1
2 =LA 72002 SCREW-idleadjust . .. .. ... ..ottt i e 1
3 c '22005 NEEDLE-HiSpeedadjust . .. .........¢cu'i ' vrenrnnnnns 1
4 KO 200383 SPRING - fuel adjust. . . .. v vt e enet e eeeeea e 1
5 KO 275231 NEEDLE -idle adjust . . ... .. . vt insitis e eneeeeeeeans 1
/ 6 KO 200380 SPRING -idleadjust, .\ v v e i e e e e e e e e s 1
7 F 19892 PIN-floathinge . ......ooveevensoneennennnnns Traa. 1
8 KO 200408 FLOAT -carburetor . . ... i it s e s e e ittt eenne s 1
9 KO 235448 . BOWL -carburetor. . ... ... .ot 1
10 KO 235447 NUT AND GASKET ASSEM. - carburetor bowl. . . .. ........... 1
11 KO 231555 KIT - Carburetor réBair « « v v oo v e ettt e 1
12 KO 200443 INLET NEEDLE AND SEAT ASSEMBLY . ...\t irrnrnnnns 1
13 KO 200375 GASKET - boW! FiNg . .ot s ettt e e e e et e e e 1
14 KO 200439 , GASKET -bowlbaffle . ... ...vvuecunnnnn. e e 1=
15 KO 200372 S GASKET - DOW! SEIBW . . o v s se s e e vee et e e e et 1
F 19892 PIN - float hinge ... .. ... .uifieeemnnrneeennnnnsenenens R
r ‘-’ v )
) FUEL PUMP - 644
. LU .
1 KO 236387 KIT - fuel pump (for KOA236205) . ... ... .0oun.... S 1
NSS VALVE ASSEMBLY. X L .ttt rt et et et iie e L2
NS§ GASKET - valve .. et ittt reeestesa e i tanncerenanns 2
NSS DIARHRAGM ASSEMBLY . ... .. cviiinniciiu g, he 1
NSS - SPRING -diaphragm . ........cccuecunrnecrns P NN
NSS GASKET -valve. . .« .. ittt T 13
2 A 72108 GASKET - fuel pumpmtg. . ... v ve i ie i et asnzen v o s 1¢
- - - ;:m‘a}.
- o e
h
y
Y
2 = ..‘(}”‘_
. =3
Printed in U.S.A. ‘ . August, 1974,

B o

\;j"



" Printed in US.A.

~

+

-
CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS : 43 \
FUEL SYSTEM - 644 ~
N “ |
REF.  PART NO. / . DESCRIPTION REQ'D
1\ c 21818 CARBURETOR - {Repairspage 41} . ... .. ... ... .00 iiennnns. 1 -
2 A~ 72100 GASKET -carburetor flange . .. .. 0, . coueieununnnnenrnnoneenn 1 \
3 C 10678 ELBOW - fuel pump and carburetor, .. ... ....cuun.ngen. .. R 4 '
a 214, 251 CLAMP -BO5€. . v v v e e e e e eeeeeeaannennns I ... 4
b C 15007 HOSE - carburetor 5-1/4" _ ., P il et et s eaa et eaan 1
6 192- 20 LOCKWASHER B/16” . .. ... . eiitiggornenrnnannns e 2
7 113- 103 BOLT-5/16" x 1" NChex . . ... TEE L \%% T R 2 -
8 KOA 236205 PUMP - fuel, 644 (Repairs page 41) ... ... R R Ry 1
) 71- 410 SCREW - 1/4" x 5/8"_NC fillister head- . . ., ... e i eeeann 2
10 193- . 60 LOCKWASHER -1/4” . . . ... . . . ... e eadeeaaans 2
11 KO 275341 " GASKET -air horn-, . . . . S Fa 1
13 A 72108. GASKET - fuel pump mounting, ali medels . ... ... .. X 1
14 C- 10857 ELBOW ASSEMBLY -fuel tank . . | .............. e JUU 1
15 C 14690 CUSHION -FUBl tanK .« o vttt r e erenneeaaaeanaenns cee. 2
16 c 182175 HOSFE - fuel line {44) . oottt e et s e ceeeeaaraannanens 1
17 c 18133 TANK -fuel .o vt et i e i [rroeorrnmnnannns 1
18 ¢ 11629 CAP - fugl tank (Includesinsert}. .o, ... counieiieneanns 1 -
19 C 11545 INSERT -fuelcap ... ......... R e ieeeieaan, 1
20 ' 18190 STRAP -fuel tank mounting .. ., .. vt icveicnienrivnacnnnnrennans 2
21 173 215 SCREW - 1/4” x 1-1/2”" NC round head, machine, zincplated - . .. ... ... 2
22 129- 504 NUT -square 14" NC ... . ittt tnnnnrnananrnenrnnns 2 i
“ ) ) - _ ]
) PTO CLUTCH AND LINKAGE . .
1 C 19276 CLUTCH ASSEMBLY - less screen, 644 (Repairspage 45) oo vuuvnnns o1 ‘.
1 ¢ .19197 CLUTCH ASSEMBLY - 646 {Repairs page 45) .. ......ws e 1
2 Cc 17679 HANDLE -clutchengaging . .......c0c00ceen. e erea e s 1
3 C 14728 GRIP-clutchhandle ................. ... ... P SPIPIPENR 1
4 C 17681 ARM -cluteh pivot. . Lo o it i e it st et e n e asansans 1
5. 113- 113 BOLT-5/16"x7/B"NChex......c00nverununananss S 1
6 192+ 20 LOCKWASHER -5/16". . ...... et e aee e et a e aan 1
7 4195 521 WASHER -5/18". . ..ottt ieninneararnns e 1.
8. 195- 525 WASHER - 3/B” ..ttt ti s treee e et snsaneana s 1 . ’
9 - 132- 48 PIN-cotter 1/B” x 1" . .. . ... it iiiranenns i im e an e 2
10 . c 18279 ROD-clutch (B44). . . oottt e tsetecr st taasannmneaneananss 1
10 - C 18280 ROD - clutch (646). . . .. e e bt te e 1
11 .G 16682 GUIDE -clutchrod, B4d . . . ... ...ttt i mtsarrenasanaranas 1
11 C 18825 GUIDE -clutchrod, 846 . . . . ... ...ttt inuinennn e e e e 1 .o
12 113 207 BOLT-3/8"x1"NChex ..... [ L. 2 -
13 195- 525 WASHER - 3/8. . ot ettt estm e sneanasenenannasaeaeanaennn 2
14 131- 178 "NUT -lock 3/8" NCREX & oo 2 v ennennn. et 2
s

February 1976




CASE MODEL 644 AND-646 COMPACT WHEEL LOADERS a8 o N

. - CLUTCH ASSEMBLY (PTO)
REF. PART NO. DESCRIPTION » REQD
c 19276 CLUTCH ASSEMBLY - fesssereen (644) ... .. ......... e 1
c 19197 ' CLUTCH ASSEMBLY -(646). ...... A e 1
T c 15721 SCREEN - grass (B44). .=~ ... .... e e, 1
- p C - 18907 HUB - clteh (BA4) . 4t et e e et e e meene ee e e eemman s 1
3 C 15718 . PLATE-clufch{644) . ... 0o uvvnen.. e earaemeean e 1
4 164 40 _SCREW - 5/16" x 3/4" NC flat head socket {644). . .. .. ovu.n.. ... 2
4 164- 50 - SCREW - 3/8" x 3/4" NC flat head socket {B46) . .'. o v v v oo, 2
5 193 76 LOCKWASHER - 5/16” counter sunk ext. toath (644) . . . .. ... ... 2
5 193- 56 LOCKWASHER - 3/8” counter sunk, ext.tooth {646}, . . ......... 2
6 C . 23740 KIT - disc, friction . . ..... et h e e e e 1
. 7. ¢ 15516 - WASHER -5prifig. . . oo ot i siieeentonneannrannannnn .. 6
8 c 15557 WASHER -spacer 080 . ... ..ottt et me et et et e UAR
9 C 22671 . PULLEY AND DiSC ASSEMBLY -chuteh. .. o .. ......vuu.... 1
10 C 23245 . BEARING -camandpulley . ... ... o . it 3 '
n c 21596 WASHER - shim .005" .. .. .. et ... UAR .
1 c 15556 WASHER -spacer 010 . .o .o oottt e e e e e s ieeaan, e UAR
- 12 NSS . "CAM - cluteh*(service with {2} C23033 cams and (1) C23512arm), . .. 2
13 C 16786 SPRING -clutch . . ... e e e 2 .
14 F 59014 RING-retaining . ......oocuuuueeeennnn. S 17
15 c 18908 - SPACER-hub{644)................ [ 1
16 0 2815N WASHER - 17/327 (844} .. ..ot ittt e 1
17 C 18940 BOLT - 1/2” x 1-3/4" NC hex, L.H. thread {644}, . .. ... ........ -
. 18 ﬁt 23512 ARM -€ngaging . .. ouueeens sttt e 1
19 C 16616 FAN -cooling(644) . . . ............ e e h e 1
20 113- 207 BOLT-3/B" x 1" NChex (B44) . . .0t i e eeeeeennrnn s 4
21 192- 21 LOCKWASHER -3/8" (B44) . oo vt e et e tee e eeee e . 4
22 c 19196 ) PLATE -clutch (B46) . . . . .o ottt e e e N 1
23 c 18263 WASHER -spacer (846). . . . ... ... 0uuueennennnn e . 2
24 c 18291 BOLT-7/16"x7-1/4" NChex (B46) . .........0 oo, P
o o
1
I
|
. .‘
Printed in U.S.A, ) . ) February 1976 )




. '

-

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS a7 &
HOOD, FRAME AND GRlLLE
REF. PART NO. ) DESCRIPTION REQD
1 C 17534 FRAME -main{644) . ............... fe it e ahaat e 1
1 C 175633 FRAME - main (646} ..,..... e ream e nwt e e - 1
2 Cc 17563 PAD-foot, LH. ,...... Sraesa tes s Ceenan. Ceaeean e 1
2 c 18024 PAD - foot, RH. .7 .... v eeenaan feeaaaaa P N | ,
3 113 207 BOLT-3/8”"x1"NChex ........ e Caveeaan ciree... 8
4 192- 21 LOCKWASHER -3/8" x..... P s ra s ascieeenaenn ie... B8
5 195- 104 WASHER-3/8" .......... Craaaenea Crar e S teea. 4
6 129- 103 NUT-3/8"NChex ........ e i eaaaaa B |
7 C 17898 . TRAY -battery........ Cehesacen s Ceraee s eaeea . 1
. 8 C 16239 STRAP - battery hold down ... ... e et it e e P eeaa - 1
9 113- 102 BOLT-5/16"x3/4"NChex............. Ceeeeaanana e -
10 C - 19018 "PIN-axlepivot ., .. .....c.ireeesinnnnn. Carennana veewaa. 1
11 187- 1046 BOLT - 3/8” NCindented hex head. , ........... Ceaeaaan Ceraeas 1
12 219 17 FITTING-lube.,.,........ e it e s e n e tesesene Pere e 1 !
13 Cc 17657 GRILLE -frame. . .., 0.0 en e n ... et aeaaan baeeaaa ve. ¥
14 C 18201 GRILLE -insert (644}, ., . .............. s et aa e e e . 1
i 14 c 19375 GRILLE-msert {846) . ................. R
15 C 17656 PANEL -head light ,......:........ e e 1
16 187- 1080 BOLT - 1/41 x 1/2" NC hex slotted, black ., .......... b eetane 7
17 c 17663 NUT - 1/8" tinnerman. . .. .. e ra b e reaaaaas 7
18 113 206 BOLT-3/8" x3/4"NChex...... eeaenee Ceemaae eeeaes ve. 2
19 192- 21 LOCKWASHER-3/8" ... ........o0..... B P S 2
20 c 18193 BUMPER -rubber,hood .., ... ..........cc.... e i aaaees 3
21 c 17647 PANEL -dash , ... ... Mar o mn s e aem e atar e tear i . 1
22 187- 1036 BOLT-1/4"x 1/2" NChex salftap. .....ovveunnn.. rr e . 4
23 c 17662 SUPPORT -grille. . ......... e e Feree s s, 2
24 111- 340 BOLT - 3/8"” x 3/4” NC round head, squareneck ... .. ...... farennn 8
25 192- 21 . LOCKWASHER-3/8" ........ e e e edaeaas 8
26 129- 103 NUT -3/ NCReX .. ittt r e e e venanns, - vevasass B
. A o 18003 HOOD-844 ., . ... ..... . ' eurnn. P b e mreeea e 1
27 C 18586 HOOD - (B46) . .. ... i e et i e nnnns teeanaraans ce 1
28 113- 412 BOLT - 1/2” x 1-3/4” NC hex {engine mounting) 646. . , . : e .. 3
28 113 410 BOLT - 1/2” x 1-1/2"" NC hex {left front engine mounting) 646 . . . . .. ver 1
28 13- 207 BOLT -3/8" x 1" hex {engine mounting) 644 . . ... ..uvur ... -
29 192- 23 LOCKWASHER - 1/2" (B46) . . . . it ie s en e s snassneenenens 3 N :
20 192- 21 LOCKWASHER - 3/8" (enginemounting) 644, . . ... ......c.cvvuunn. 4.
30 129- 105 NUT - 172" NChex (B4B) . o . .ttt it in s e e i s e es e e eeasnnnnnnns 3
30 131- 165 NUT - lock 1/2” NC hex jam (left front engine mount) {846} . . . . . R |
31 C 18055 PIN-latch ....... e e m e et b e e e e et 2
32 c 10898 PIN-safety. ............ .. ciiinuas, Ve e eraaeas 2
33 195- 521 WASHER - 5/16" . | . ittt t it ntare s nerrrannns vere. 4
34 C 18411 STRIP-seal (B46) . ... ...cvv e ivnnnnnnns e h e et e s 1
35 cC .18733 PIN - attachment . . . ... .. sttt e et e st s esnnnnnnn e 2
36 131- 159 NUT -lock 1/2" NF Jam . oot ien e it e e ceelnianennnn - 2
I}
Printed in US.A. February 1976




S S S S . -
- ‘ ) :
- : - CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 49
. B b . \
SEAT, FENDERS AND TOOL TRAY
REF PART NO. DESCRIPTION S REQ'D
" 1 C 17488 |  SUPPORT - seat, front 1
2 C 17485 SUPPORT - seat, rear : 1
. 3 13- 424 BOLT - 1/2” x 1" NC hex 4
5 192 23 LOCKWASHER - 1727 e e, 4
6 c 19417 TRAY 100l . .o o it e e e e, 1
7 C 16422 = PIN-seat hinge . L. ittt it s e e et e e e e e 1
8 c 18217 AT . i e e 1
‘9 C 15410 CUSHION -rubber. . ... . e e e e e e 8
) 10 195- 2021 . WASHER -5/16" x 1-1/4" OD. . . oottt et e e e 4
1 26- 524 BOLT-5/16" x 1-1/2" NChex . ............. e 4
12 -, -C 14534 BUMPER -seat . .. .. .. i it e 2
13 121- 106 BOLT -5/16" x 1/2" NChexflange ................... ;.‘ ...... 14
14 c 17152 HINGE-seat............ ... ... .. i .. i i, 1
15 . C 14728 GRIP - shiftlever . . ... . i e e e et 1
16 C 17456 FENDER - L H. ..t e Y
16 c 17457 FENDER - RN, . 1
17 C 17491 LEVER -shift. . . i e e e e, 1
18 195- 2029 WASHER - 7/16" x 1-1/4", L e T, 1
19 C 17216 - SPRING -shifthever . L L i e e e 1
20 o} 17066 WASHER -cupped .. ... ... i e e e e 1
. 21 131- 178 NUT -lock 378" NChex . ..\ oo e e e s, 1
22 —~113. 257 BOLT 3/8" x 2-1/2" NC heX L .o it e oy e e e, 1
I"'
s i J
- - - -
o ‘e
- T v
' !
- ..
| -
S
¢ - 3 . R =
. - Printed in U.S.A. ) August, 1874




[ -
CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 51
L - -, T -
FRONT AXLE AND STEERING GEAR

REF. PART NO. DESCRIETION ' REQ'D
1 C 17296 AXLE -front oo e 1
2 c 17399 SPINDLE-L.H. 7...... RS 1
3 C + 17398 SPINDLE - RH. .. e e e e 1
4 126- 3z KEY - 1/4" x 1-1/4" woodruff . ......... .. e e e e 1
5 C ° 17407 ARM -upperspindle. .. :.......... / e e S
.6 113- 417 BOLT - 1/2" % 1-3/4" NCReX. o o v v et ettt e e, T4
7 192- 23 LOCKWASHER - 1727 L i e e, 4
8 195- 536 WASHER -9/16" . . . . ...... . . eennn. e e e T
g C 17684. WASHER -thrust. .. .o ettt e e e e e 4
10 A 59939 RING -retaining . ... .. ... i ittt iite e inninnn, 1
11 C 12888 BUSHING - spindie. . ..... N et e et e ettt 4
12 . C 18248 SPACER -Dearing + .. ovt it a e et e e e e 2
13 - 219- 17 FITTING - lube . . oo i e e e e e "4
14 c 13108 COVER -fube fitting - .. v vinnen i e e e PR 4
18 “C 17401 TIE ROD . o e e 1
16° C 17402 ROD-deaglink . . ... ... ... et 1
17 ¢ C 17404 BALLJOINT-RH.thread .. .. .. oottt e e 2
-18 C 11501 " BALL JOINT - L.H. thread .. ..o vttt e, 2
18 129- 127 NUT -5/8"NFReX «...vvvveenean e e e e 6
20 192- 25 LOCKWASHER - /8" . . it e e 4
21 129- 327 NUT-5/8"NFhex L.H.thread . ... ..., .. 2
22 C 18014 WHEEL -steering. .. . ..o viit c it e e oe e v e e, 1
23 C 129756 WASHER - B6/B" ... e 1
24 131- 386 NUT - 1ock B/8" NC hex . . . v iv et it ie e e et e 1
25 c 18016 CAP -steeringwheel. .. ... ... o .., 1
26 c 15096 BUSHING - flanged nylon . oo v e e e et e e 1
27 . 126- 16 KEY-woodruff#Q............, ......................... 2
28- C 17572 SHAFT -steering . . ............. A, 1
© 29 C 17703 JOINT -universal . .o oL e e e e e e e 1
30. 178 860 SETSCREW - 174 x 378" . L e e e e 2
3i C 17265 BEARING -oilite. . . 3% it e e e e e 1
32 C 17570 PLATE -steering ... ............... T 1
33 129- 105 NUT-1/2"NChex .......... e e e e m e et e 3
34 C 17252 GEAR - steering ... ... e e e vt et e e Yeereees 1
35 c 17256 BEARING - thrust, Universal . v v .v e vn e onensnsninenenen e, 1
36 c 17267 BEARING -thrust . ... ... i e e e e e e 1
37 C 175850 WASHER -3/4” universal . . - . ..o ov ittt e e 1
38 8] 5904-AB  RING - retaining, universal. . . .. .. ovue vt t st e s e aennn .. 1
39 195-'}“_1"2115 WASHER - 1/27 e e e e e e weea 1
40 A 34428 RING-retaining .. ... . o it e e 1

?
Printed in U.S.A, \ ) August, 1974




3 .

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS - 53

5

. BRAKE ASSEMBLY
REF. . PARTNO. DESCRIPTION REQ'D
1 C ° 18026 PEDAL -brake .. ... e e e e <1
2 C  1802¢ BRACKET -saddle. .. ........ e e 2. :
3 13 206 BOLT-3/8"x3/4" NChex. ... .. et arereanee ., 4 -
4 131- 78 NUT -lock 3/B"NChex . .. ...t iiie e e e a
5 138- 92 PIN-roll 3/18" x 3/4” . . .. e 1,
6 C 18105 LOCK-brake ......ccvvivnnnnnnnnnnnn.. e U
7 C 17541 SPRING-brakelock. . . ... .........ovunuunnun.. .. A | :
8 13 5 BOLT-1/4"x 1-1/2"NChex ..........covuuiunnemnnnn .. 1
g 131~ 1102 NUT-1/4"NEhex .. ... e T e, 1
10 _C . 18278 SPRING-brakereturn .. ..., ... ... .....iiiiiinnnnn .. 1 g
-1 C 14946 ROD-brake....... e e, i, 1 “ ]
12 213 4 CLEVIS .. .. it iiiiinnnn. L 1
13 141- 4 PIN -elevis .. ..o 1 N o
14 132 310 . PIN-cotter 1/8" X 1", ...l i e 3 -
1 "-C . 14187 ° BAND -brake .. .. ...y .. ... T 1
16 C - 135286 PIN-clevis........ ~'§f’*"‘;§ ................................ 2
17 =~ C 18305 ARM ;actuater ., ... . . ® e fe et et ey 1
18~ 138 77 "PIN-roll 5/32" x 1" ..... et 1
19 C 18308 BRACKET -pivot ........, et e, AP 1
20 113 412 BOLT-1/2"x 1-3/4" NChex ... .. .....ovuiunnnnnnnnnnn ... 2
. 21 192 23 LOCKWASHER - 1/2" .. ... ... i 2
22 129- 105 NUT-1/2"NChex ... ... . i, 2
. ’ v
. o FRONT AND REAR WHEELS ’ L
1 C 10316 WHEEL -rim,rear .. ... ..o 2 .
2 A 30064 BOLT-realwheellug..................................... 12
3 C 18299 CAP -dust ......,. S e e e, 2
4 132- a9 PIN - cotter 1/8" x 1-1/8". . ... ....... e 2
5 25- 1312 _ NUT-castle 3/4"NChex ............ e aaeaan DRI 2
B c 10822 WASHER -retaining. .. ........................... ... | I 2
7 D 29266 BEARING »cone . ............ e, e - 4 °
8 T 27809 SEAL-bering . .. ... ... L 2
9 C 1830 NUT-wheel ../............. e e e 10
10 c 19193 - HUB ASSEMBLY,- frontwheel ............... AT 2
11 D 29267 RACE :bearing . . ... ... it e 4
12 C 18300 STUD -wheel ................. e .. 10
NSS HUB -frontwheel ........ ._.. e i it e e 2
13 ¢ 13168 CWHEEL -rim, front . oL e e 2 -
u
{
Printed in U.S.A. N & February 1976
) .




.\ g . - i ] ! v

‘ R o B - ’ ! B s -
A . h

N : - CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 55 - .

y - . . | : . -
, - . ) . BUCKET AND ARM ASSEMBLY U e i v e .
- : " ’ ST . g__‘: ' e ! o
" ' REF. PART NO. ny 'DESCRIPTION ., s 7% REQD
) P 1 C 17311 ARMASSEMBLY -bucketlift ... ..... % . . R I
B 2" ¢ 17322 ARM -bucket . ., . ..., e e e R
-3 219 20 FITTING-lube ., ....... e raemregeeeaaas Y
4 € . 18249  LINK-bucketeylinder.............. Cereeaan R L. 2
5 c 17328 BUCKET ASSEMBLY -loader .., .............. FUPUU cene 1
6 c 17337 ROD -‘'arm assembly mounting . .4, . .0 ... ... P A | -
7 C ~,17987 COLLAR. ..., e e e tereateaaaeaas L2 L
8 c 17338 PIN -eylindermounting ................... e em e .2 e
9 138 2005 *  PIN-spiral 1/4" x 1" ., ... ... e Ceerenean vee..” B ‘ e
10 c 17334 PIN - bucket mounting, 3-6/16" L. . .......... - S
- 1 C 17335 PIN-4-15/16" ..o T e hen e feinatnnnnin. 2
12 C 1733 PIN-43/4" . ... ........... e
13 196 845 WASHER - 13/32" ... L.omEILL L 10
14 A 33531 " RING - retaining e e e e 10
15 . ¢ 18145 BUSHING - oilite. ... . .. .. e e raeeenees o2
16,195 ;%533 ° . WASHER-1-116" ..u....... A e e 2 Fal
. 17 1322 7N . PIN - cotter §/32" x 13/8" . ... ........ e e ees 2 B
- 18 €. 12824 EDGE “cutting « o . vvvvennnnnnn... R e 1 j -
- . L] i y
! ]
. B
: . T - ’ -
P r . . e
- i :} - ‘. . . 4
‘ Yoy . ¢
: o
; 2

A mm——rs
7
1
. -'.:
:é-l .

F Ay
@y
L)

5
&
[ P

. . L August, 1974

Y




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 57 S
TRANSMISSION AND FINAL DRIVE .
REF. PART NO. ~7  DESCRIPTION T REQD
4 c 13770 CASE - transmission . . . . ... uuuvome e et e 1
2 C 12713 BEARING - flanged ., ... ............... Crr e e 2
3 c’ 16744 BEARING -flanged . . ... ...ttt ot et e e 2
.4 D 31945 SEAL - axle. . .. e e 3 :
5 C 13241 BEARING -5Ieve . .. .o e e . 1 . 1
6 C - 13385 BEARING -sleeve . . ... ... nnie i, I 1 .
7 221- 4 PLUG -fillerand drain 172" . ... . .. ... v ... PP T2 :
8 C 13266 SEAL - ShIFLIOd .\ st e s ie e et OO |
g C 13211 BEARING -roller. .. ... ittt et e e et Lo
10 C 12723 CAP -shiftrod .. ... ... i et e e 1
11 C 12722 - SHAFT -axte,short RH. . .0 .. . e, 1 ’
12 C 12121 SHAFT -axle, long LH. .. .. .. ... .. .. T e e 1
13 »C 13197 - COVER - 1ransmission .. ... ... iiinton e i esann s -1
14 138- 319 PIN - roll 3/16" x 1-1/2" . .. 0. e 1
15 B 52144 RING - retainer, axle . ... . it it i e e e e 2
. 16 126- 128 KEY - woodruff, brakeidler. . ... ... ...ttt i e e 1
17 C 13196 GASKET - transmissiorfcover. .. . .............. e 1
18 A 50096 BREATHER - transmisston . . . ... vt e st e e e,
19 192- 19 LOCKWASHER - 174" | . . . e e i 6
20 113 3 BOLT - 1/4" x3/4" NChex. . . .. ... e e, 6 )
21 C 12725 . FORK -shift. . e ‘.
22 C 16339 TROD - gear shift. L L e 1
23 C 14168 RING - retaining. . . ..ot ittt et et e e e 2
24 Cc 14644 GEAR - clUSter inpUt & ..o e e e s e e e e 1
25 c 12851 GEAR -high 41 t00th. . . ..o e e e e e e, 1
26 C 12552 GEAR - lowbbtooth ... ... I T T A 1
27 cC 16295 KIT - diff. case {Includes Ref. 34 & 35) .. ... ...vu s, 1 .
28 c 13261 BRAKE DRUM . . i i et et e o1 )
29" . GEAR - differentiai pinion {order two of each, iterns 29 and 30]. . . . . oa.. 2
30" GEAR - differential {order two of each, items 29and-30) . . .. ......... L2,
31 C 12859 WASHER - pinion thrust . ... ... e ol 2
32 C 12560 PEN - differential €ross .« ... oeiv e s e e an e e ennn. . 1 _
3z R 17820 - PIN - differential crosslock ... _............ e e ST | . - -
34 C 12561 SCREW-3/8" x4-3/4" NChex cap. « v v v v i o eee oo eenn o S 4 - :
35 131- 366 NUT - lock 3/8" NCHEX + v it e e s it et e e e e e e 4 e
/ 36 C 12718 WASHER -differential ... .. ... ittt e e 2 ; .
37 Cc 14223 WASHER - SPaCEr ., it ittt i sttt e e e UAR -
38 c 12965 GEAR-brakeidler. . . .. ..ot i e e e 1
39 C 14222 RING - retainer, brake idler . . . ... .ot in it e s e e, 1 )
40 113 424 BOLT - 1/2” x 1" NC'hex {transaxle mounting}. . ............ G 6
41 192. 23 CLOCKWASHER - 1/2" .. . .. . e e e -6
" Must be serviced in sets of four using two C12568 Pinion Gears and two
C12657 Differential Gears. A, - s
- ""‘
o
: y
Printed in U.S A, August, 1974




58 ) ) - - g -~ ) CASE MODEL 544 AND 646 COMPACT WHEEL LOADERS 59 B
HYDRAULIC SYSTEM 644
REF. PART NOJ °  DESCRIPTION ) REQ'D
1 c 15335 SUPPORT - pump .. oot e i ittt it i eeeereenns rieean U |
‘ - 2 114- 200 BOLT - 3/B x 1" NF heX . ottt e s e e e e, , 2
, 3 113 207 BOLT -3/B X 17 N hEX ittt ittt st e e e e e, 4
4 192- 21 LOCKWASHER -3/8" .............. ot hereetene e e 6
R 5] C 17298 COUPLING - pump (repairs page 75) .« oo vv e v v o v e e e e vanen .. 1
8 c 19045 PUMP - hydraulic (repairs page 78) . .. .o oot v oo ne o nenrennns R
7 c 17354 KEY -square ........couuueun e e e e 1
8 218 5066 FITTING - pump out (includes 218-5006 “O"" -ring) . .....coveorn.... 1
9 C 18167 TUBE-pumptovalve ... ..., ....0'veneunn e e e me . 1 -
10 [ 18321 FITTING - hydraulic (includes 2185007 Q" - ring) ....... Creasa e 5 ’
- 11 c 18159 TUBE - valve to motor, upper ., ......... e P P veen 1 g
12 C 18160 TUBE -valvetomotor, lower ... ...v'vrsvnnnrnn. P e . 1
13 218- 5065 FITTING - hydraulic {includes 2185007 “Q" - Angl .o e i e 1
14 Cc 18162 TUBE-valve to tee . ... ...t ie it e e e esinssrar e ennnns 1
15 o~ 218 596 LT S L = 1
16 Cc 18163 TUBE - heatexchangertotee. . . . v vv v ensnvnn.. he bt e 1
17 C 14619 HOSE-4” . . ittt NP mereenaan 1
18 ° C 14245 HOSE-3" . . it i et e e e et 1
19 C 14195 EXCHANGER -heat . ... ittt e e i e eeeeenannn .
20 214- 9 L T 4
21 C 19437 TUBE - pUMP SUCTiON & o s i e e i s e e e e e e me e o e e eens Che e e 1
22 A 30095 SEAL - hydraulic MOtOrto Case .. o vvv e e i n v e vmennennn, ceee .
23 166- 86 SCREW-1/2" x 1-1/4" NC flamyed 12pt. ... ..ttt i e I
24 171- 247 SCREW - 5/16" x 1-1/4" NC, flat head machine. . .. ... Cer i aeneae . 2
v -25 131- 361 NUT - lock 5/16” NC hex . .. .. h ettt i areea s aaaaan e aenan. 2
26 C 14655 MOTOR - hydraulic drive {repairs page 79} ... .. S i aaeamr et 1
27 NSS VALVE - hvdraulic control {repairs page 69) order C 21497 valve - - - v . .. . 1
- 27 C 21497 VALVE - hydraulic control {repairs page 71}, . . . .. ..... e 1
28 C 19439 RESERVOIR-oil ........ccivinrnnn.. A e eue e e 1
} 29 218 53563 FITTING - valve, bucket (includes 218:5008 “O” -rings} .. ..vovevucn.. 1
30 c 18161 TUBE - buckettotee ... .. Ceeeraaaa Cereeanaean P
31 C 19438 HOSE - rubber. ... ...... Chearaeaaaa e v eeeaaa 2
) 32 214- 14 CLAMP-hose . ...... e e e . 4
L
' ¥
Printed in U.S.A. . . : February 1976
W - .
iy
J{‘_‘v", T




R I R R R R TR R O R BRI R IR mamm————..

* :
. T B
CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 61
HYDRAULIC SYSTEM 646
REF. PART NO, DESCRIPTION: REQD
1 c 18064 SUPPORT -pump _......... e ettt r e arenn N 4
2 114- 200 BOLT-3/8" x 1" NF hex . , . .. . Pee e 2
3 113- 209 BOLT-3/8"x 1-1/2"NChex, ... oo oo ene e, L 4
4 192- 21 LOCKWASHER -3/8" . . ..., 0. ... e e 6 . ¢
= C 18235 COUPLING - pump (repairs page 75) - o .oveennnnnnnenn s 1
5] c 20122 PUMP - hydraulic {repairs page 75), used S/N 9680417 and after .. ... ... 1
6 NSS PUMP - hydraulic {repairs page 77), used prior to S/N 9880417 ......... 1
7 T 27067 KEY -square .............. e EE e n e et esa s e h e et 1
8 218- - 5107 FITTING - 90° pump out {includes.218-5007 Q" - 711+ ) 1
a Cc 18284 TUBE -pumptovalve...................... .. ... .. " 1
10 c 18321 - FITTING ¢ hydraulic (includes 218-5007 FOY-ring) L.l L., 5
" . C 18159 TUBE - valve to motar, upper. . . ..... i, L L L 1 Ll
12 c 18160 TUBE - valve to motor, lower . . . . . N e e v, 1
13 - 218- 5065 FITTING - hydraulic {includes 218-5007 “Q* - ring) ..., e e, 1 )
14 Cc 18162 TUBE -valvefotee ............. Cer i e e e ey 1
. 15 218- 596 TEE-1-1/18" oo 1
; 16 c 18177 TUBE - heat exchangerto'tee” .. .................. .. e P |
17 C 14619 HOSE-4" . ... ... ..... e et it i 1
18 C 14245 HOSE -3 .. e et e 1
19 C 14195 EXCHANGER -heat. . ....................0.. . PR -
20 214 g CLAMP-hase............ .. ..ooiuivuunn e &
21 c 19447 TUBE -pumpsuction. ... ... ... . ..oo.. ..., 1
22 A 30095 SEAL - hydraulicmotortocase . ......................... P
23 166- 86 SCREW - 1/2" x 1-1/4" NCflanged 12pt. ... ......... ... ... .. 4
24 171- 247 SCREW - 5/16" x 1-1/4" NC, flat head machine. . . .. ... .. ... ... ... 2
25 131- 351 NUT - lock 5/16" NChex . .. .............. e e, 2
25 C 14655 MOTOR - hydraulic drive (repai rspage 79) . ... ... L L. .. i
27 NSS VALVE - hydraulic contral {regairs page 69 ) order C21487 vaive . . .. .. .. 1
27 C. 21497 VALVE - hydraulic control {repairs page71). .. ..., 1
28 C 19439 RESERVOIR - oil, . ..........oviiiien s 1
. 20 C 18438 ROSE -rubber. . ... . ... .. e 2 -
30 C 17622 - SPACER -pumpsupport. . ... ... T 4
N 218- - 5363 FITTING - valve, bucket {includes 218-5008 "O"-rng) L. 1
32 C 18161 TUBE - bucket valve totee. . ... .. ..ivuuuus e, 1
33 214 14 CLAMP-hose...............ccouuuuuvoo ... et et 4
>
&
[ — — -
Printed in U.S.A, ' February 1976




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 63 A

HYDRAULIC SYSTEM — BUCKET CONTROL

3 REF. PART NO. . DESCRIPTION REQ'D
] 1 c 17714 PIN - cylinder mounting . ............. S m e e e eaean . 2
2 113 122 BOLT-5/16"x1-1/2"NChex ............ ere e eeean ceva. 2
3 131- 173 NUT - lock 5/16". . ., .... e, eaaan Pr e e 2
4 218 5066 . FITTING - hydrautic (includes 218-5006 “O’' - ring). . . . .. fermere 2
5 c 18175 TUBE-valvetobucketvalve ............... .. 0uuuvrnnenn.. i
6 218 5351 FITTING - hydraulic, bucket valve {includes 218-5005 “0* . ring), ...... . 2
7 cC 18170 TUBE - bucket valve to left bulkhead ... .... i eire it eeanaa 1
8 C 18171 TUBE - bucket valve to rightbulkhead. . .. .................. eea 1
9 218- 533 FITTING - 45%, bucket cylinder. . ..o vve e v R
10 218 455 . FITTING - straight, bucketeylinder. . . .. .. .....c0ovurononn.. veas 1
11 C 18164 TUBE - bucket cylinder. , .. ... S T T . L
12 C 18156 HOSE - bucket, cylinder . . .., e E et e e aieaeeaae i enean . 2
13 C 18304 CLIP-hose tube MOUMtiNGg. . ... 0o vivt e s et e e e e e e e e 4
14 187- 1036 SCREW -clipmounting . ... .. ..ttt 4
15 218 5243 TEE - bucket valve, {includes 218-5005 0" - fing}. ... ... ..., PR
16 c 18295 FITTING - special 452 (includes 218-5005 “O"-ring) . . .. ........ .. .. 1
7 c 18169 TUBE - bucket valve to right frontbulkhead . ... ... ............... 1
18 C 18176 TUBE - bucket valve to left frontbulkhead , . . ........... Ch e o1
19 C 18168 TUBE - bucket valve toright rear bulkhead . . .. .. ... ............ P |
20 c 18174 TUBE - bucket to valve to left frontbulkhead . . ... ........0 0o ... 1
21 c 18166 . HOSE TUBE - left rear to lift arm cylinder, rodend . . ... ............ 1 -
22 c 18157 HOSE TUBE - right rear to lift arm cylinder, rodend ., .. ............ 1
23 C 18165 HOSE TUBE right front to lift arm cylinder, footend . . . . . . . . . e 1
24 C 18158 HOSE TUBE - left front to lift arm cylinder, footend . . . fe e vt e 1
25 218 1254 NUT -Jam 8716 . . oo i i e, 8 b
26 218- 443 FITTING-liftarmeylinder .. . ... ... oot veen. 4
{ 27 214- 282 CLAMP -hose, farge . . .o oo oot eeenennns et et rm e 3
I 29 - C 18172 HOSE TUBE - bucket cylinder, top left . .. .............c0uuvuunn. 1 .
} 30 cC 18173 HOSE TUBE - bucket cylinder,topright . .................... eaen 1
I T 31 218 12656 NUT-Jam 3/4" . . o e e e a et tenrneennonnnns N
l 32 c 18179 VALVE - bucket control (repairspage 73} - - -« v v ciiannnnan,aa.. 1
| 33 C 11827 CYLINDER - lift arm (repairs page 81): - -« v v e ot v v v eeee e vee e . 2
| 34 c 11528 CYI_INDER-bucket(repairspages‘l)..................: ...... . 1
i ) '
| .
|
!
I
! .
|
\

Printed in-1).S.A. - August, 1974




o o S i
' . ; . . PN } /} ‘ T [ W‘
. L CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 65 : h
64 - : - ;
' % : @ DIRECTION CONTROL ‘ -
; REF. PART NO. DESCRIPTION ’ REQ'D
T 1 C 21512 ARM -control . .. i i e e e 1 ‘
2 c 17569 . - LEVER - direction control. . . ... . e e e 1
3 C 23514 FOLLOWER -cam.......... ettty e 1 i
4 132- 46 PIN -cotter /8" x3/4" .. ............. e, 1 .
5 192 20 LOCKWASHER - B/16" .. ... . . . iiriiiiienin e, 3
6 c 19900 PEDAL - motioncontro! . . .. ....... et et e e aaaa s e, 1
7 c 17563 ROD -pedalecontrol . . ........... e e 1
8 129- 102 | NUT-1ock 5/16” NCREX 4.\ oevs e eetoeeeee s e 1
-9 c 18277 SPRING -pedalreturn ... .....,_...., ey [ L '
10 C 17551 DISC-friction. . . .ottt e e e 1 |
11 c 12127 ° BUSHING-nylon. ..................... e e 1 |
‘12 c 18391 WASHER - 8priNg. . o ottt s e e e e 1
13 185- 541 WASHER - 5/8” ... .\ttt e 3
14 131- 165 NUT-1/2"NCheX ...t ii i, 2
16 c 19202 _ BRACKET zvalve controf ... .........uiiiruneennnnnnnnnnn. 1
16 C. 18012 BRACKET -guide . . ..oty e et e eee oo, 1
17 13- . 103 BOLT-5/16" X 1" NCheX .. ...ty eieees e e 2
18- 13- 176 NUT -lock 5/16”" NChex ............. i i, 2
19 .C 19220 . ROD-wvalve control . .......''iieeesinnsme e eme e 1
20 195- 102 WASHER - 147, e 2
. 21 c 19025 BALLJOINT . .............. e e 1 .
22 128 122 7 NUT-B/18 NFheX. . oo oot et e ee e ceeeeaee e 1
23 1322 320 PIN - cottef 332" x 3/4™ .. ... ., ... ... .o R 2
24 A 37247 KNOB - control lever , ... ....ouosmeneennnennsnm 1
25 C 12003 BUSHING - fliplok ..\ u i ies e eesinaeennn. e Lo
26 C 19376 WASHER -spacer, 3/327. . ... ... cvererennnnns e UAR
27 C 19377 - WASHER-spacer, 1/32". ... ... .....c..cuuuun.s D UAR
28 C 19258 SWITCH - safety (see electrical pages 65 and 67) . . . .. B i
| )
f .
- = a
. ’ 4 -
Printed in U.S.A. February 1976




66 b
(1) REF
O ' - 1
. 2
3
R R /@/\ . 4
7 g - < 5
4 B
. ~ex . 7
1 —® :
F ) g
3 \® 10
AL
gy, .
[l i R N, :
N ‘
AL o -
IS L A
i WV 2F 1
news = .
[ Ny 1
ARl 2
\ Wl SRDLAES 2
N LAMAL AT
SRy, W T A 3
[N e
e T =2 4
Inc 11 -
— A IR &
- F
o 6
- 7
8
Q
10
11
12
13
14
£ '

Printed in U.5.A.

L
CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 67
BUCKET CONTROLS g
PART NO. DESCRIPTION ‘ REQ™D
C 17504 ‘BRACKET-pivot ...oo\.n... PR P et 1.
c 16714 BUSHING - pivot bracket ..., ........... e e 1
C 17596 LEVER -bucketcontrol . ... ..ottt o e s e 1
A 37247 KNOB - fever, bucket control . . . .. R R R T L L T T T 1
195- 533 WASHER-1/2" ... . . it inn . e 1
132- . 321 PIN - Cotter 1787 X 17 L vt it s et e n e et e 1
C 17587 LINK -valve4” . ..., .. e e a et e et 1.
C 17688 LINK -valve 3-3/4" ... .,......... ettt e e et e, 1
195- 621 WASHER - B/168" . . oot i i i e e e e p
132- 320 PIN -cotter 3/32" % 3/4" ... . ittt it et e e 2
C 12932 PIN. ... . i F e rar etk na e n e 2
C 18845 RETAINER . ....%W it inrnernnnns bt e e E e 2
HYDRAULIC RESERVOIR MOUNTING
C 18000 SUPPORT -reservoir R.H. (B44) . . . .. ..ot s oo 1
C 18001 . SUPPORT-reservoir LH. (844) . .. . . ... 0., 1
c 18396 SUPPORT -reservair L (B46) . .. ...ttt e i i e e e e e 1
c 18126 SUPPORT -resarvair RUH. (B4B) . .. ..o ittt e e e e e e 1
113- 118 BOLT - 5/16" x B/8 N ReX. o v ittt e et e et e e e, 4
C 19439 RESERVOIR - hydraulicoil ........ h e e m o r et A a e i 1
c 11529 ’ CAP - reservoir With RSB . & . .t ittt e e e e eneenns 1
c 11545 INSERT -reservoircap « o« o v ee v eennsy e e e e 1
A 70100 STRAP - reservoirmounting. . . ... ........ e e e r e aeaeaan 2
173- 215 SCREW - 1/4" x 1-1/4" round head maching. . . . ..o oo v v v v nes s oonns 2
129- 504 NUT-1/4"NChex ......cvviruernnnnns e e e e e e 2
C 14690 CUSHION - reservoir. . . oo it iia i iee et nn e e aneannnns aeee 2
C 14246 BRACKET - heat exchanger mounting. .......... e et e e e e 2
187. 1251 SCREW - 1/4" x 1-1/4" NC flat head phillips. . . . v v v o v s .. P 4
C 14195 EXCHANGER - Heal . .t ittt ettt s e e e e e ee g e e enae
N " = N

AY

February 1976




S

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS . 69

C 19221 HYDRAULIC CONTROL VALVE { TRACTOR

<,
. REF. PART NO, DESCRIPTION ’ REQ'D
' 644 - used prior to S/N 9698059 . I
. ‘644 - used S/N 9698132 10 9698168 i
. 646 - used prior to S/N 9698622 - s s
1 NSS * VALVE - tractor control {order C 21497 valve) . .. .. .., . e 1 i
2 NSS BODY - valve {order 21497 valve) .. .. ... I 1 ¢ "y
3 NSS SPOOL - valve {order € 21497 valve) . . ... ... feteeanna - 1
4 NSS SPOOL - valve (order C 21497 valve) . . ... ... Pr i ety 1
5 A 7982 SEAL - “O" ring, spool . . ... e et e ettt 4
6 C 17440 WASHER . .....iiiiiinnnnnnns, D gas o1
7 C 17441 SPRING-detent ...... et e raEae e ] 1
8 c 13200 SPACER. ........... v e et ey e aen. Ty « 1
9 C 17439 DETENT -5pool «.o.vunnnn ... R s el
10 c 17438 COVER -detent ..... et e e G h e h e e eaasanan * 1
11 211- 7 BALL - steel 1/4™...... A e a s s ariss e & 3
12 C 17444 SPRING -detent .. .......... ey e 2
A3 C 17443 SCREW -detent, Cap, . v o i i v v e ietreecne e e e eennn s 2
14 169 114 T BCREW-cover ... .., et et e e 4
15 ~128- 531 CAP-reliefadjust ..........ccovuunn. e S 1
16 C 17435 _ GASKET - relief adjusteap. . .. ...... e .. 2
17 c 17433 SCREW -reliefadjust . .. ..., . ... ..., Cer e . 2
R 18 C 17445 SPRING -relief o ...ttt et e e 1
19 C 18852 BUSHING - power beyond. . . ... T 1
20 218- 5007 SEAL-"O"ring, bushing - .....v0vuiterenenennnnnrnnns 1.
21 T A 30097 SEAL - 0" ring . oi v s et a e - et r e e 1
22 21 8 T el 1
23, 129- 521 WASHER -return, , .. .. [P P C e 1
24 c 18860 SPRING -return ., ......cvvrenaas it 1
25 C 18853 SPACER. . .. .. it e, . 1
26 193- b24 SCREW -with lockwasher .. . ... ... .0iieriiiinnrnrnn.. 1 .
27 C 18847 COVER -retumm. . ottt ettt ns e nnceseansns . 1 -
28 C 18854 CAP -relief adiust . ... uuiitnir e e ee i eneareeansnns 1
29 C 17432 SPRING -relief .. ..ottt iiie i e r e E e ]
30 213- 9 BALL -steel 5/16" .......... . 1
31 171- 247 SCREW - valve mounting 5/16"" x 1-1/4" flat head mac‘r’li‘pe e 2
32 131- 351 NUT -5/16”" NChex....... ettt ae et e 2
- . h Y
. .
AT
"’?t‘f
4 o ’
-~ . ".»'*3
@ 1 ' @
 Printed in US.A, v N “@? February 1976
— - ) .




v

CASE MODEL 644 AND 6456 COMPACT WHEEL LOADERS - - .on

C 21497 HYDRAULIC CONTROL VALVE - TRACTOR

644 - used S/N 9698059 and drter
646 - used S/N 9698622 and 3fter

_ REF.  PARTNO. .. ._._. _ . ' .DESCRIPTION REQ'D
. "1 £ 21497 " VALVE - tractor control . .. . oo iveenn e, eriieeneges 1
2 NSS - . BODY - valve (order C 21497 valve) .., ............ e i
3 NSS : SPOOL - valve {order C 21487 valve) , , .. ..., rerr e 1
4 NSS o “BPOOL ayalve (order C21497valve) . . ... ocviennnnnnnnn. 1
B A 7982 . SEAL %" ring, spaol .. .. ...... e i rrariaraeanceaen s -4
6 C 17440 WASHER - ..ottt i it it a e bttt e 1
7 C 59376 SPRING -detent .. .......... e aeaearee e ee 1
. 8 C 13200 SPAGER . ...weuuvennnn s D PR
g T 17430 DETENT -'spool . % . ... .. A P 1
10 c 17438 COVER -detent .. ... 5.0 ciccnecenernns Weeeanen e 1
s 1 a1 7 CBALL-steel1/8”. ... ... .iiiiiinnnn AP S -
12 C 17444 SPRING - detgnt .. ..... e reae e, eeeaeaan 2
13 c 17443 SCREW - detenbcap, ... ....... Caneeeaa AU e riaaaas 2
14 168- 114 SCREW - COVErfpn om0 v - - - - U C et et a e .. 4
15 129- 6531 . CAP-reliefadjust . ................ |
16 C 17436 GASKET - relief adjust €ap « .oz vuvn v v annn. L e T
17 € . 17433 T SCREW-relief adjust . L .. iyttt e ea e oo 1
18 c 21505 . SPRING -relief . .. .. ey e i it i e 1
19 c 18852 + BUSHING - power beyond,,. . . . . e raeeaeaiaeeranaanas 1
20 218- 5007 SEAL-"0"ring, bushing . ............ e i eearens 1
21 A 30097 SEAL-"0"ring ......... e e ettt e o1
22 . 221- 841, PLUG - pipe 174", .. ... ... Teeanens T e e P
23 195- 521 WASHER -return. . ... .... o vvn e P Peag e 1
24 c 18850 . - SPRING -return .. .......uuns i e co
25 c 18853 . SPACER..% . ........ A ieiaaen Ceenee s AP R I
26 193- ' 524. SCREW - with lockwasher . . . . . e e Lq
.27 c 18847 - COVER -Tetumn .. .0 . s ceseefinneennrnnnns R
. oo . ©28 c_ 21510 CAP -refiefadjust .. .....ccuu.n.. earearesa eeeranes 1
: .o , . : ' .29 C 21507 , SPRING - retief . ......... e e e e e T 1
' - ‘ 30 . 21 9 BALL - steel 5/16”..°% ... ..... et Teaiianaaaen 1
. . ) L . 31 ¢ 21508 | GASKET -reliefadj.cap ......:...0%unn. e et 1
L L o 32 C 21509 SCREW relief adjust . . .......... et e im e 1
. . \ . 4 . . 33 .c 21506 RETAINER - ball,relief. .. .o vvnren e iiennsennnnn. e
y < . \ ) : . 34 c 21522 * SEAT - bali, relief. ... ..... e et a e ey
L4 _ . ’ o 171- 247 SCREW - valve mounting 5/16" x 1-1/4" flat head machine . . ... ... .. . 2
: . 131- 361 NUT -5/16" NChex. . ...... e T R 2
. " . O C 18851 KIT - detent {Includes iter_ns 6,7.8-9,10, 11,12, 13 & 1. 1 PN Y. 1
) ' . . ’ T c 215N KIT - relief {Includes it&mé11,15.16,17&18] T AP
e o .- L ‘ : T . : .o . N 39 C 21521 KIT - relief {Inc!udisi#ite‘ms 28,29,30,31,32,33&34) ...t ...l 1
N . . L ., . ' . ‘ ! - ;o - | ﬁ#ﬁw’#m . . -
© H . '
ﬂﬁ \% . n ® . n‘ - “
.0 N . . < | . ‘ !
Ve . . " M - = -
oLt . . e )
o . : . '
s RN ? ,‘I ’ o~ ) . » !
’ . . Yy Cad °
H . =, ~ a - Lo / ' -
. . . ¢ :.‘ 1 4
R i ‘ . . } . , R y ) )/
- . . -~ _ _ O . . Printed in U.S.A. } ) August, 1974

- ] -
;: . :




REF. PART NO.
®\® 1 c 18179
2 NSS
\@ 3 NSS
4 NSS
: 5 A 782
= 6 D 40816
. 7 221- 843
? 8 C 17432
>r\® f 9 211- 9
10 C 17433
S 11 c 17435
. . .12 129 531
L \@ 13 169- 114
PR : 14 C'  17740-
- 15 C 17741
. % 16 C 13200
/® 17 c 17439
. 18 C 17438
/@ - 19 211 7
i . 20 C 17444
o2 c 17443
- 22 195. 521
.--—@ 23 C 18850
() 24 C- 13200
. 25 195- 510
___@ . 26 193 B24°
27 C 18847
) 3 28 113 17
é; "_() . : © 29 131- 1102
amm o, C 18846
C 18851 °
- -
l/ i
—~———
. : H
| — -
, " : i Printed in U.S.A.
- ! , :

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

.HYDRAULIC CONTROL VALVE — BUCKET

DESCRIPTION

VALVE - bucket control

-----------------------------------

BODY -valve {order C18179 valvel . . .. v o v vt it i i e n et e e e
SPOOL -valve {order C18179valve), . . . . v vttt i i i e v i
SPOOL -valve (order C18170valve). . . . v v v i s i i e oo ennsnnena

. SEAL - "Q" ring, spool

---------------------------------

SEAL - “0" ring, spool . . | b

PLUG - 3/8"

SCREW - reliefadjust . . .. .....c.vvuun. P
GASKET - adjust screw
CAP - adjust screw
SCREW - cover

WASHER

DETENT - spool
COVER -detent .......cccnnrecnnan .
BALL - steel 1/4"
SPRING - detent

SCREW -detent ............ .
WASHER -veturn
SPREING - return

..........................................

SCREW

................................

...................................

.....................................

.........................................

.....................................

------------------------------------

.....................................
....................................
.......................
....................................

....................................

COVER -centering . ......c.cuciinrencncneansosnnsnen .
BOLT - valve mounting #/4” x 1-1/4" NChex. ... .. .. ..ot vnn
NUT-lock 1/47" NChex . . ... .ot ittt i e msnanannss

. KIT - spring center {Includes items 22, 23,24, 25,26and 27) ..........

KIT - détent {Includes items 14, 15, 16, 17, 18,19, 20and 22). . .. ... ...

o

v August, 1974



Printed in U.S.A.

REF. PART NO.
1 c 20122
2 c 19277
3 C 19278
4 126- 12
5 C 18768
6 C 19281
7 C 18784
8 c 19279
9 c 18761
10 C 18762
1 C 19280
12 C 18769
13 195 2028
13 113 233
15 221- 841
16 C 18235
17 178- 858
18 NSS
g NSS
20 C 18258
1 C 19045
2 C 15729
3 c 19113
4 c 15731
5 C 15732
6 C 15733
7 C 15734
8 C 15735
9 cC 19114
10 C 15737
1 C 15738
12 C 15738
13 C 15740
14 13- 540
15 cC 19207
16 c 19115
17 C 17208
18- NSS
19 NSS
20 C 15036
21 83- 55

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 75
HYDRAULIC PUMP AND COUPLING — 646
DESCR!PTION l REQ'D
PUMP - hydraulic {used S/N 9680417 and after). . . v oo v vne e e e ev v vn.. 1
BODY ASSEMBLY - (Includes bushings) « . v oo v vvunenn... ere. 1
COVER ASSEMBLY - {Includes bushings & dowel pins) « . . .. ..... 1
KEY -woodruff. .. ........... B et tree e 2
RING-Snap ... i it et i tteneeennns e 1
BEAL -0l L i e e e e 1
. SEAL-pressureload. ............... e et rt e . 1
PLATE-wear ............. e aeeaane. e e e raee s 1
GEAR-drive .................. s aaaa e 1
GEAR-driven, , .. ............... Ch e e e 1
PLATE - RISt L ..ttt ie e s ere e et ttce e aneennns 1
SEAL -gasket ,,........... M e eama e et 1
WASHER - . .., . i i i et e e e 4
=0 R 4
g U o 1
COUPLING - PURMIR & .ttt it sttt satnee e eenaaeaeennns 2
SCREW -5et 5/16 " X 3/B" . L. . ittt it e 4
HUB-{order C18235). .. ... ... .ottt irennennss R
HUB - (order C18236). . .. ... ...ttt iinrennennnnnnn 1
SPIDER -coupling. . .......... f e et rtarree e 1
HYDRAULIC PUMP AND COUPLING — 624 //'
PUMP-hydraulic, ..........0c0.... b e ae et / 1
PIN-dowel. ... ... ...t it et inreemanena e /. 2
COVER 1@l . . .ttt i e e ee i s eraeeennenns / 1
GEAR ASSEMBLY -driven .. .... e e e saar s e 1
"OYRING i e P 2
BODY -pUMP . . .ot e e R 1
COVER -front .........ccoivinnnnn. . / ......... 1
SEAL-rotary .. ..ottt i AT 1
GEAR ASSEMBLY -drive. . . ... ..vvuen.. L et eee e 1
o I I T - 1
SHIELD -heat. . . ... ittt ittt en et ennasenntnnns 1
GASKET .. it ittt i i ettt n et aaaens . 1
2] 1
BOLT. .. Yoo, e 4
KEY - 1/8" x 3/4” . ... j ............................. 1
WASHER . . i i i i ittt e e e e 4
COUPLING-pump ........ j ............................. ]
HUB - {order item 17) . .. v vttt i vttt cimeantsnestennas 1
< HUB - {order item 17) . . . o . s i ie e v v e s meeanannnennsas .1
SPIDER - {(for C17298 coupling). v v F o vt v s et v s tm e e e meeanns 1
SCREW -set 5/16" x 5/16” NCsockethead ... .......00uvnn.n. "2

February 1976



REF. PART NO.

1 NSS

2 C 20200

3 c 20201

4 126 12

B c 18768

6 L 18766

7 c 18764

8 c 19279

9 c 18761
10 c 18762
11 C - 19280
12 c 18769
13 A 7200
14 13- 274
15 c 18235

™
S

3

Printed in U.5.A.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS -

HYDRAULIC PUMP AND COUPLING — 646

DESCRIPTION
PLUMP - hydrautic, C19176 (used prior to S/N 9680417) order C20122 . . .,

o BODY - pump

COVER - pump

.....................................

....................................

KEY -woodruff. . ... .. i s ittt ncireaenneneren

RING - snap .
SEAL -oil ..

SEAL - pressure load

PLATE - wear
GEAR -drive
GEAR - driven

SEAL - gasket
WASHER . ..

......................................
T T T
.................................
.....................................
.....................................
......................................
....................................
.......................................

-------------------------------------

REQ'D

1
1
1
i
1
1
1
1
1
1
1
1
4
4
2

February 1976



o]
m
m

c
L
NSS
NSS

o

- -
CLODNOOE WK =
ZO0
w
w

—
(SIS B T

S
OOrgooOnNOZoOo0Z20000000

Punted m U5 A,

PART NO.

14655
30654

14827
14837

© 14828

14829
14830
14831
14832
14833
14834

14836
14838

19037
19041
19038
18382
19039
30654
19040
18212

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS ' T 78
HYDRAULIC DRIVE MOTOR ¢
DESCRIPTION ’ REQ'D
MOTOR - hydraulic - . .. L it ittt et e e e e eiaan 1
RING -retainting ... oottt s it ettt et e me e enes 1
SPACER - {Seekitbelow) . . . . .. ... ittt 1
SEAL -oil {Seekitbelow) . .. ... ........... i aaa. 1
T OHOUSING ASSEMBLY . ..ttt e e e et 1
END CAP . . .. . e e e 1
SEAL - (Seekitbelow) ... ... .. ..., ... iureennnnn . 2
SHAFT -coupling - ..o v e i i n e e n e 1
DRIVE LINK L i i s et ei e 1
CPLATE - Wear L it e e e 1
ROTOR ASSEMBLY .. i e e e e e e e e 1
PLATE -manifold . ... ... . . . i s e e s an. 1
MANIFO LD . . e e e e 1
COMMUTATOR ANDRINGSET. . . ... .ot e i i oo e e e e 1
RING - sealing {See kit below) . .. . ... ... oe e .. i
SLEEVE .............. e e et e e t
BOLT-3/B"x4-3/8 " NF hex . ... ...t e i innn 7
WASHER - back up, .010" (see kit below). ... oL 1
KIT-"0"ringand seal . . ... ... ittt eae e 1
RING-sealing. . .................... LN 1
SEAL - dirt {not used - throw.away item) . .. .. ....... e 1
L 2
SE A L e e e et e e |
RING -retaining .. .. ...ttt i it e e 1
SPACER -seal. . J............. e e e e e e -1
WASHER -back up, .010”. . ... .......... e e e
' a
. ) August, 1974 .




" 80 . ) ) . CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS B
Pl ' - . - |
-~ it
o : CYLINDER — LIFT ARM . T
M [
”~
; (D 8 REF. PART NO. DESCRIPTION _ REQ'D
|I =7 C 115627 CYLINDER - liftarm ... ... e e, e 1
1 T 24080 RING -retaining ......... T et e |
| (D =y 1" g 1 T 24080  RING-retaifing ... vove s s e et e e e .
| ®““ \, 2 T 24081 SPACER............. v eeeneaaa 1
| 3 NSS RING - retaining ... .. ...'iiientiiannnaaaaennnn.,, R ;
l @‘*- O 4 c 18575 ROD -eylinder .. ... ..., ittt 1 |
| 5 NSS SEAL - 0" - FiNG, FOG .\ttt it seeeer e e, U |
| @-—- 5  "NS§ - " WIPER-rod..... e 2 |
‘ | N/ 7 NSS A SEAL-"O"-ring,rod ..... .. ... ..., et et 1 |
; S 8 T 42253 HEAD -cylinder ... ..........ceceueennn.n, e 1 |
~ 9 NSS SEAL-head ... . ... ..., et eeeanaat e 1 |
1 10 T 4254 BUSHING -head . . ........., e SRR |
: 1 T 24084 PISTON - cylinder . . oui e i eeceneeaeanssennn 1
- ) © 12 NSS WASHER - backup, Piston. .. . ..vvr v vnneenneernenennnns 2
| @*" 13 NSS SEAL - Q" -ring, piston . .. .. e [ L
| 14 28- 159 A L T o 1
) 15 C 18576 BODY -eylinder .. . . .. .. . ...ttt 1 -
: 16 T 41499 ' KiT-seal ........... e e e e et e e 1
| ‘o - . )
| ;
| d -
I ; - Al
} - .
/
- ¥ CYLINDER — BUCKET
) - ' i c 11528 CYLINDER - bucket ................ s 1
; 1 c 18573 . BODY -cylinder ... ...ttt i S, 1
2 13- 677 L T 1
3 NSS WASHER - backup, piston. .. .., .. et 2
4 NSS SEAL -0 -ring, PIStON . ..t i ittt ene et 1
5 D 54909 PISTON - cylinder . ... ...t iiirnririerereennenrnenens 1
P ;6 C 18486 HEAD ASSEMBLY ... ....cuvvnnnnn.ns i 1
;’, v 7 NSS BUSHING -head ... i.tie s it iieeeae et renaannanns 1
l . 8 Cc 18{1“;87 HEAD -cylinder .. ..., . it insntmeeronnarnnaneen 1
I "t 9 NSS e SEAL-"0"-ring,rod .., .. ... . . i i i e 1
| 010 NSS WASHER -DacKUP ...ttt iieeie e e ieinate e, 2
t - 1 NSS SEAL-"0"-1iNG, 100 . ..\ttt eetee e rtnransoannensns 1
! 12 C 18572 ROD -cylinder ........... et e, 1
: = 13 NSS ‘ RING -rretaining ... ...... L T T 1
| 14 D 54915 SPACER. ..oty e e 1
| 15 - D 54917 RING - retaining ... ... it ie ittt tsr s snenaennannns 1
! 16 NSS SEAL-"0"-7ing, head .. .\ttt et e 1
| 17 ¢ . 18574 KIT-seal s vnnnnn. e v ae e, 1
. | - .
| i -
; |
; |
- |
| | \ ‘
| ! |
L ) |
!
) : ,éf:: . *
; 1
! -
"W /
| ) ’ i
Printed in U.S.A. . " February 1976




k)

—— e e

L
K

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 83
ai . B ' h'.
- HYDRAULIC LIFT
REF. PART NO. : DESCRIPTION . ) REQD
1 C - 19384 ROD - lift control .. ..... @t e ee e s g e e D
2 c 19025 BALLJOINT .......... DR e R 1
3 129- . 122 NUT -5/18" NF BEX. v %ot i s nseesveacrancesnnnannss P |
4 . 192 20 LOCKWASHER - 5/16" ......... e e .2 e
-] C 17566 LEVER -liftcontrol .......... fee et AT s A et 1
6 195- 541 WASHER -5/8" ... ... it iirierneninraaniassa Crrreeass 4
7 132- 48 PIN - cotter 1/8"x 1. .. .. Gt r e aeesaaseneaa rrerirareas ae 1
8 A 37247 KNOB-liftlever ............ e ser e fheea e 1
9 C 12003 BUSHING -fliplock......... et et an s creer s e 1
10 c 17585 CROSS SHAFT ASSEMBLY .......cvivirnnnnns S rr i s e ereaaae 1
1 C 17250 BRACKET -clamp,...... ke e aaaEma s e reraran s brvease 2
12 113- 221 BOLT-3/8"x7/8"NChex ....oovvmerns et ee e R
13 131- 178" NUT-lock /8" NChex . .1, .vrvivennoncecntonrecanaearen &
14 c 17579 BRACKET -cylindermounting .......cvvuieeneniinnnn.. [
16 C 18251 ~. PIN-cylindermounting,rodend. ..., oo iveriienrenacenonnns 1
16 C 17536 “ PIN - cylinder mounting, feotend. . .. vcvvenns. e rtereeenra s 1
17 132- 3\10 PIN-cotter 1/8"x 1" .......... r et as e ae e 2
18, 1322 361 . PIN-cotter3/16x2-1/2"........ R T |
19 c 18154  “~ HOSE - valve to cylinder, short . ........... P e 1
20 - C 18185 ; HOSE-valvetocylinder,long™. ................ Fe et 1
21 218 5056 . FITTING:- valve {includes 218-5004 Q" -‘rtng) ........... Mhas e 2
22 13 207 BOLT-3/8“x1"NChex ........ eaee A rae e Pk w2
23 195- 525 WASHER-3/8" ........ e ataname s e maseaae e 2
24 131- 178 NUT -lock 3/8”" NChex ......... me e e e s 2-
25 C 18475 CYLINDER -hydraulic it o . v vt s v e e e v v amannsennnanes ves 1
26 c 19479 BODY -cylinder ... ....0cevversivrnenansnnnnas A
27 c 19104 “~. ROD AND PISTON ASSEMBLY. e ra e ar e s et 1,
28 C 17732 FOOT -cyfinder. v oo e ven.. desara s et s e M
29 N3S ' SEAL ........ . .0, e ar ey . rsaraaes 1
30 NSS — “O"-RING ........... s v e nssnsatarnsnsnenansannn 1
31 NSS ™ YO -RING .o s i i i sl et s b,oo2
Cc 17268 KIT - SEAL, cylinder {consists of |tems 29, 30and3t ... v iiniaes 1
32 132- 320 PIN -cotter 3/32" x3/4" .. ... .. . ceeuvnrn e eer s R
33 195- 102 WASHER-1/4" .......... e et s ar s s st = %
%
. ) [N j
- .'%—
) - .'.7 !-..'L
. Ak -
. ~ S
- ,
Printed in U.S.A. Lo ) “ February 1?76



BART NO.

o
Cco~Nomawn - T

—_
(=]

sy
—y

<

2

7
S

7
i
0
PO RPN DD

i

.I‘\\\\\\\\“
0
—
[
®©

L3

1

A

f 7

—_
. @
ha

=
& &

PoPPPPD

w
w1

15106
43494

20
40702
72039
72040
72038
15000
16161
72042
72048
16147

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

"€ 16852 STARTER-GENERATOR
(DELCO NUMBER 1101875}
{Use A 70202 for Service)

DESCRIPTION

-----------------------------------------

...................................

HOLDER KIT - ground brush

HOLDER KIT - insulated brush
BRUSH ASSEMBLY
ARM - brush pressure
SPRING - brush arm

............................
...............................

.....................................

o

.....................................
...................

....................

..............................

STUD - armature terminal
BUSHING - insulated, armature stud

..............................

...........................

41927 |

18

17
16148
720431

16077
25447
40736
40736
43495 -
111
42127

41959

44433

w
i

@
i

ZpP20PP>>2PPZ

2

43356
72046
72047 .
14344

WASHER - armature stud
NUT - terminal stud 1224 hex
LOCKWASHER - terminal stud #12
WASHER - insulated, field stud {Order A40702)
* COIL ASSEMBLY - field L.H.
. STUDR field terminal (Order A40702)
[ING#iftulated, field stud {Ord
INSULATOR - field coil .» ., 271,
SHOE - polg.. . .. F
SHOE - pole
- ARMATURE

..................................
------------------------------
...........................
-------------------
...............................
......................
...................

-----------

SCREW -pole . i e e e T
BODY - starter, generator {Order A70202)
SCREW - 10-32 x 1/2" round head
RETAINER ASSEMBLY - bearing
GASKET - bearing retainer {Order A44433)
BEARING - ball, drive end
FRAME ASSEMBLY - drive end

SPACER - pulley

.......................
.............................
......................
.................................
..............................

o PULLEY-starter, generator drive . . , |

116 —

25546
43499

* Retainer gasket ind felt seal no longer required when servicing with item 29.

e

# LOCKWASHER - 11/16" plated
NUT - armature shaft, drive end

------------------------------

------------------------------

.................................

“February 1976



CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 87

A 70202 STARTER-GENERATOR
{DELCO NUMBER 1101970}

REF. PART NO. - DESCRIPTION . REQ'D
1 R 15106 BOLT - through {Includes washer} . . .. : Tt i ettt e e 2
2 A 72104 FRAME ASSEMBLY -comimutatorend, , ... ......... Mk e n e ea 3
3. ‘R 15087 RING - bearing retainer, . . ........ e e etesaaeearaaen 1
4 A 25461 BEARING - commutatorend ball ........ P e ee e e e T e e i
5 A ' 72039 HOLDER KIT -ground brush. ., ..., . ... e e e eteaae e 1
6 A 72040 HOLDER KIT -insulatedbrush . . ............ e E et 1
7 A 72038 BRUSH ASSEMBLY ... et e e e, e e 2
8 R 15090 ° ARM-brushpressure.......... Pt ceres 2
9 R 16161 CSPRING-brusharm . . oL e e e Cara e 2

10 A~ 72042 COIL ASSEMBLY -field RH. .............. e remmmnnanenanan -1
11 A 72048 STUD - armature terminal ... ...... R EI feeraraeaess 1
127 R 16147 °  BUSHING - insulated, armaturestud . . ........ e eewaen frreaans 1

- 13 A 41927 WASHER - armaturestud . ............ e e, 2
14 129- 18 -+ NUT-terminal stud 12-24 hex ......,.,.. Ceteaaaamae s 4
15 192- 17 LOCKWASHER - terminal stud #12 ., .. ........... e L4
16 R 16148 "WASHER - insulated, field'stud ,..... . e e 1
17 A 72043 ‘COiL ASSEMBLY -field LH. .,........ PRI it s e e e 1
18 NSS STUD - field terminal {See Ref. 40), .. ......... . e 1
18 R 15077 BUSHING - insulated, field stud (Order A40702). ... ... P e et 1
20 A 25447 INSULATOR -fieldceoil . ...,....c0covvtvn..... e 2
21 A 40736 SHQE - pole, plain . . ... .. et e es e e ettt 1
22, A 40736 _ SHOE -pole, notched . ... ... .ttt it et eernanrnns 1
23 A - 72041 ARMATURE | ittt ittt e e e e et e 1
24 126 111 KEY -Woodruff, armature. . . ... .o e i it s e esnnnns 1
25 74- 610 SCREW-pole . ....... Neee e e ettt e et a e .2
26 NSS BODY - starter, generator (Order A70202) | . ... it i in i iiinanenn 1
27 173 237 SCREW-10-32x 1/2" Rd. Hd. ... ittt st ittt e tienennns 3
28 192- 18 LOCKWASHER - 3/16" plated ... v iy ivmemn s eesacneennnss 3
29 A 44433 RETAINER ASSEMBLY -bearing . ............ it iiinnrnnnnn T
30* NSS GASKET -'bearing retainer {order A44433) .. ... ........ e 1
31 A 25441 BEARING - ball, driveend, . .. ........ et et 1
32 A 72046 . FRAME ASSEMBLY -driveend . . ... .00l iiinr intenranennn eea 1
33 A, 72047 SPACER-pulley . ...........0cvuan.. e o1
34 C 14344 PULLEY - starter, generatordrive . . ... ..o ee ... et 1
35 192- "26 . LOCKWASHER - 11/167 plated . . . v ot i it v s ce e e eesaes s nnnnen 1
3 . A 25548 " NUT - armature shaft, driveend ... . f e e met et e aara e oo
32 A 43499 RETAINER -grease . . ... ...ttt sninenaan s annns i
38" NSS SEAL - felt {Order A44433). .. ........ ettt e, 1
3¢ NSS : SPACER -armature shaft, inner .. ... ... s e inrnnnns PR
40 A 40702 KIT - stud {Includes items 16, 18 and 18) ... .. e a e e 1

Retainer gasket and felt seal no longer required when servicing with item 29, \
[ Y
‘ Printed in U_S.A. S February 1976
; & .




B NDO S W

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

oMbk -

L
[ T T S g S Y S Y
—QwmNOUAWN =D

X
m
m

PART NO.
C 19365
c 17187
C 14565
C 18267
223 20
C 14553
A 70221
C 16852
A 70202
C 14537
C 18389
C 22571
c’ 18197
KO 231281
KO 232535
C 17275
M - 20007
A 27251
KO 238057
KO 230722
c 18261
C' 18140
c 21585
C 17763
C 19055
C 19521
363 407
A 20965
B 50255
10934
A 40855
B 50223
B 50273
173- 73
193 4
NSS
NSS
A 39888
: 10927
NSS
B 50293
129- 105
192- 23
10923
13- 200
192- 21
128- 103
A 34046
A 43182

Printed in U.S.A.

’

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 89

ELECTRICAL SYSTEM — 644

DESCRIPTION . REQD
HARNESS -wire .. ... .............. e e e et e e 1
WIRE.- iginition switch to'solenoid (yellow 8"} . .. ... . ... .... .. . .. 1
CABLE - battery positive (red 10-1/2") ... ... .. .. ...... ... . . 1
CABLE - battery ground (black 16"} .. ... ............... ... . .. 1
- FUSE-20amp............ R T P .. 1
SOLENOID -start ... .. ... i 1
REGULATOR -voltage. .......................... ...~ 1
STARTER - generator 12 volt, DELCO No. 10878 . .. .............
(Repairspage 85).......... ..o oo, io o 1
STARTER - generator 12 volt, DELCO No. 110970, .. .- ........ .. ..
{Repairs page 87) . . ... ... e 1
CONNECTOR - headlamp . .. ............. e e et h e e 1
GAUGE -ammeter. ... ... ... . ... ... ... .. ... 1
HEADLAMP ASSEMBLY - 12 volt {Repairs'page 91}....... ... .. 2
" BATTE RY-12volt ... oo 1
COIL -ignition 12volt ... o 1
COVER -breakercontacts. .. ...... ... ooiiiin o 1
WIRE - regulatar ground to solenoid {white 7'} .. .. . .. .. e e 1
SPARK PLUG - (includesgasket} .. .............. . ... ... .. ... 1
GASKET - spark plug « . .. oovoe e 1
CABLE -hightension . -.... ... .. .. oo . oo . 1
CONDENSER .............. e e e e e e 1
WIRE - amp. gauge to solenoid { range 6”) .. ........... e, i
WIRE - solenoid to safety switch (black 6”) , ... ................ . 1
SWITCH - iginition {includes key} . . ..o o v 1
N KEY -ignitions .. ... o 1
"1'; WIRE - safety switch (black 217}, . . ... Lo, o va.. o1
T CLIP-wireholder ... L 2
PLUG - hole, dash B I 1
TAIL LAMP
LAMP ASSEMBLY - flood and tail .. ... e e e e et e, 1
MOLDING -lampretaining . ... .... ..o uunn . oo
SCREW -molding .. ... ... . e 1
LAMP -sealedunit, ... .. .. ... . . . 1
BULB-red1SCP.12v0lt ... o e
WIRE -switeh . ... 2
SCREW -wire . ... 2
WASHER - 1/8" lock . .. .. .o e e 2
SWITCH (see kitbelow) .. ... . e 1
KNOB - switch(see kitbelow). . .. ... ..o, 1
NUT -switch o 1
SPRING -terminal . ... .. . . s e e 1
BODY L e S S 1
TERMINAL cwire ..o e 1
NUT-1/2"NChex ,.......... e e e e e e 1
WASHER - 1/2%lock . .o oo e 1
WASHER - bearing. .. oo oy e e e 1
BOLT - 3/8" x 1-1/2" NChex, zincplated .. ............0¢''ooo. .. 1
LOCKWASHER - 3/8" zincplated . ... ... ..c.ouuuinnonnn . 1.
NUT-3/B”" NChex, zincplated . ... ... ..ouuurnn e, 1
BRACKET -mounting, tail lamp. . ... ouvs et e 1
KIT - switch, incfudes knob .. ... ..o ., e 1
&
HE g;;;}, February 1976
' .- ‘:’,5 e *
':,, . & 5 - -
-~ B} ¢ Vg % ’ ™

ay



a0 . ) ; CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS - 9
ELECTRICAL SYSTEM HARDWARE -644
REF. PART NO. - DESCRIPTION ) REQ'D

1 cC 14060 NUT - back up 3/;"" ..................................... 1
2 c 17921 NUT - esouteheon 378 L . Lt s ittt e e et cae et ne e itannes 1
3 C 10836 NUT -speed type "L . Lttt s it et e e e e ne e mee e 4
4 187- 485 SCREW - #10 x 5/8" self-tappinghex ......... S <. 2

5 131- 629 7 NUT-speedtype “U™. . . oot ie e eeeennnnnn. e, 4
6 187- 1047 SCREW - #8 x 1/2" seli-tapping round head, Phillips . ... ... .00 ee... "4
v C o= 22571 HEADLAMP ASSEMBLY ... .uv e retnnmnnnn A e e aaaan 2
= 7 NSS RECEPTACLE - headlarﬁp (Order C22B871) .o i i it v v imananns 1
8 Cc 14305 " BULB - headlamp ..... Pl esnaesneennanvan e ra e e e 1
- 9 C 14304 " GASKET -headlamp. « o nevverneend et 2
10 C 22573 LENS - headlamp . « o oot e e vt vty ae et en e e 1
11 113- 103 BOLT-5/16"x 1" NChex,zincplated . .. .o oo i viannnnn, 2
12 192- 20 LOCKWASHER - 5/16" zZinc plated. - v v v v i o s s et e cmtaensanenns, 5
13 195 520 . WASHER - 5/16" plain, zincplated . . . ... .... S e hee e 2
14 1200 102 NUT -5/16" NC hex, Zinc plated - « - v v v evenmnenrenenernennnnn. 2
15 111- 202 BOLT-5/16" x 3/4” NC, round head, square neck. « + v v v v er v avnnns. 1

16 111- 108 - BOLT - 144" x 3/4” NC, round head, squareneek . .....vuevuuennn... T 1,
17 ©129- 101 NUT-1/4"NChex .........ccueun... I i e ens 1
18 113 102 BOLT-5/16"x3/4”" NC, zincplated . ........ 00t unenrnnnnn. 1
19 193- A0 LOCKWASHER - #10 externattooth ... .......: . 2
20 . 129 122 NUT-5/16"NFhex .. . . ... ... 0 0uuienninnenn. e e e r e 2
21 . C 14599 BRACKET - starter generator adjust. , © . v v vt i ensie s meeeeneenn 1
) ~22 - 129- 27 Ul L T 4
23 192- 18 LOCKWASHER - #10 .. ... e et e aaaaas e 4
24 . 169 131 - SCREW- #Bx5/16" NCfillisterhead . ... ... ... ...0ouuunrn.n.. 3
T 25 T 113 1 eBOLT-1/4" x 1/2" NChex, zZinc plated, « o . oottt e e e e e, 2
& ® 26 1870 1844, SCREW-#10x 1-1/2" NF self tap. ...ttt ittt et e e eeennn. 1
27 . ¢ 18788 . SUPPORT - starter generator . ., o v v v s vnan s e eeenmeeannnennes 1
28 13- 612 - BOLT - 3/B” x 3/3  NC R o ittt ittt it e e etntnmnenns 2
29 192- 21 LOCKWASHER - 3/8" .. ... . v nunnn e e e ee et ane e 2
30 C 18999 SUPPORT -starter generator adjust . . . ..o v in it i ie e vt e eeeeee s -1
31 c 17546 GROMMET -wire .. ...ttt it it r i m s n s aiemcnnnns .. 1
32 187- 130 SCREW - #10x 5/8” self tapping . . . vt s in it et eneeeeennn 2
. ¢33 . ¢ 19246 HOLDER - strip switch . . . .0ttt e it ee it ieninennnannn, 3
" 34 c 19258 et 1 ] o 1
N 35 C 18115 STRIP-SWITCH, PT . .. .ttt sttt ittt enennneneananeneanns 2
36 -. 182 523 - SCREW-#10x 7/8"binderhead . ... ........ P e 3
37 195- 513 WASHER -#10. .. ... e el 3
- 38 C 19254 WASHER -nylon 13/64" | ... . i it ettt iiar e 3
39 129- 77 NUT - #10NF SQUare ..o v it r it ie s s et see s anasasnarennn 2
40 . 129- 37 NUT - IO NF REX ..ttt ittt st v teensmne s e eenn 3

: . BREAKER CO[\ITACTS — 644
5 -~
1 KOA 231533 LEAD - breaker contact {includes grommet) . . . ... .... e 1
2 KO 220297 GROMMET - contactlead . ....... e e e e, 1
3 173- 210 SCREW - #10 x 3/8" round head, zincplated . . .......... e e 4
4 192- 18 LOCKWASHER - 3/16" zincplated ... ... ... 't ineinncnrnn. 4
5 KO 232535 COVER - breaker contact ... ........ S e el 1
' G KQ 220174 GASKET - cover . . L. it it it it it i e 1
7 187- 408 SCREW - #6x 3/8" Self-Tapping . .. .o it tieeecneanennn 1
8 173- 224 SCREW-#8x 1/4"NCroundhead ................ et e e e 1
9 193- 5 LOCKWASHER - #8internal tooth . ... ... ....uuena. e T
10 KOA 220474 POINT SET - breaker assembly .« o o v v i i it ittt i e i vt en e 1
11 C 18100 ROD - breaker contact push . . . .. e e e e e, PP 1
12 KO 275182 CLIP -wire ....... M e et e e Pinean 1
- -T;;\’L':- e Printed in U.S.A. . February 1976 ,




SAFETY START

SWITCHES

STARTER &
SOLENQID

o

TO ALTERNATOR

TO ENG, CONN.

REF.

Ay —

DOm~ddm b w

11
12

14
15

16 -

PART NO. .
C 18265
C 18283
B 50213
c 18266
c 14566
c 18268
c 18401
223 31
C" 1B270
C 14537
o 22571

C 18197
c 21595
C 17763
C 18339
c 18203
C 19055
214- 1102
C 19521

77

Printed in U.S.A.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

ELECTRICAL SYSTEM — 646

DESCRIPTION

........................................

.............................

BULB - oil indicator 12 volt, (red}
CABLE - battery positive {red 27"")

1
1
1
3
1
1
1
......... Mr e st e i ia et i, 2
WIRE - ignition switch to lights {pink 44*) . 1
CONNECTOR -headlamp . . ... .. .. it e irme et o e eean .1
HEADLAMP - 12 volt 2
BATTERY,- 12 volt Lo 1
1
1
1
1
1
2

-------- @ m & & B a4 EEEE S E b EE A e .o

SW!T% mition {includes L0 fee e e
R d ?%niticn ;

--------------------------------------

GAUGE - athmeter

.......................................

February 1976




A P

®

oIl ON
g ory)l (casounE| o potar
onLY PRESSUAE.
@ ==
GREEQE
4 ON @ L A
= [ATART] 4D
@ sLow
ATTACHMENT TRAVEL
‘DANVE CONTROL
l l )
-
FAST
] &)
.
Oy

wr

A cauTion
KEEF ALL SHIELDS N PLACE.
BEFORE LEAVING OPERATOR'S POSITION P
SHIFT TRANSMISSION TO NEUTRAL
SET PARKING BRAKE
DISENGAGE ATTACHMENT CLUTCH
SHUT OFF ENGINE +
8l REMOVE IGNITION KEY
WAIT FOR ALL MOVEMENT TO STOF I
BEFORE SERVICING MACHINE,
gl xEEP PEOPLE AND PETS A SAFE

. \

e
]

- . ‘:' ) ) Vs
CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS g5 o ) oA
DECAL_S
REF. PART NO. DESCRIPTION ' REQ'D
1 321- 2144 DECAL - inStrument panel .« v v e e assassnsasnssssnsacssn 1’ @
2 321 2141 DECAL - (B84} .. .- i it i m i s neansenenn L. 1
3 321- 2140 DECAL - (BB .. ittt i it it tn st err st s e 1 Tt
© 4 321- 1571 DECAL -"CASE", « it it et i e v e te e mar e et se e nssanrnsnns "3 )
5 321- 2139 DECAL - “CASE”, brushed aluminum . . . .. . i v i i e r e eeennn s 1
8 c 14539 DECAL -oil, hydraulicreservair « © . . . it s i v st n s v e s st er s 1
7 C 14066 DECAL -gasoling ... .. vttt i i i s craarsaraarnennasnn 1
B 321- 21N DECAL-DIl Pressure .. ... v vt o vt aaneomarasstonranessacsns 1
a. 321 2147 DECAL -ignition switeh . . . oot it it it i em i et asan e an e 1
10 321- 2111 BECAL - attachment drive. . . ... ... ..... e et ae e
11 321- 2338 DECAL -travel comtral « v v v vt h i s s it o a e cm e s s armsanncas s 1
12 321- 1788 DECAL - range selector. . . . . T i i et e 1
13 321- 2487 DB AL - CBUTION & & o s sttt s ot s es s a s araensannessnonnnns 1
<
'
g N,
e
T Ty,
)
\
£
4 - .
W
Printed in U.5.A. . . ) ‘ August, 1974




Printed in U.S.A,

il .

. \ . R ;
CASE MODEL 644 AND 646 COMPACT WHEEL 'LOADERS e 97 h\:
WEIGHT BOX AND DRAW BAR
"REF. PART NO. DESCRIPTION - REQ'D .
1 c 17641 . WEIGHT BOX ..t i i it et ittt eem e aanea e 1
2 c 13360 DRAWBAR. ........... et e aee e . e 1
3 13- 424 "BOLT-1/2" X0 " NCheX « e veiiiiineieiiinenacennannnas 2
4 192- 23 LOCKWASHER - 1/2" fe e eaasasae s e nr st .2
. D10 WHEEL WEIGHTS :
1 NSS . WEIGHT - wheel (Order as machineryitem)....................., 4
2 - 530 BOLT- 1/2"” x 2-1/2" NC round head, square neck ZP .. .. .... ..., .. 4 .
3 11- 531 BOLT- 1/2" x 2-3/4"” NC round head, squareneck ZP .............:. 4
4 92- B LOCKWASHER - 1/ 2 L . it ittt iniaannannans 8
5 i28- 105 L NUT-1/2”NChex . o . it i i it i i e neee o Che e 8 .
| ) )
. ¢
&
. 1;“4-@"3 !\‘_; -
N
- .
@ o 3 kY
.” 4':\*‘1‘
3 Sy, o3
k]
N b
- U
1 ‘1




’
L
|
v
]
«
’ J

A j -
" i - . ‘/
MODEL 644 S/N9662906 THRU S/N9698283 | . ALPHABETICAL INDEX . -
. MODEL 646 S/N 9663323 THRU S/N 9698982 . ' KOHLER ENGINE SECTION -
1 E E
% o COMPAGT WHEEL LOADERS | PAGE GRID : . RAGE GRID "
‘ : Parts Catalog No. A1281 | AirCleaner.................. 39 c12 Filter, Breather .............. 27 B14
 Whitohall o | Battery................. e 89 G6 Flywheel ................... 31 e
2500 e-7¢  Tp, Belt, Starter-Generator ....... 35 - . cs . FuelPump ... ... ......... 41-43 c14b2 -
Note This Parts Catalog replaces the . E!:'.‘,rea'ct;;arf,t Crankcase.......... g; g}: Eue:'gtratiner ................ g gg
- amshaft................... ‘ uel System ................ .
D e e 5 Which Carburetor ... ... ........ 4143 - C14-D2 GasketKits ................. 3 c6
discarded ConnectingRod ............. 2 c2 Governor ......... e 37 Cc10
: - Crankshaft.................. . 29 c2 Muffler..................... L) B12
N CylinderBlock............... 31 ca OilPan ..................... AN C4
CvlinderHead ............... 3 C4 Piston...... e areae, 29 c2
Electrical System ............ 89-91 G6-G8 PTOClutch ................. 43-45 D2-D4
- 1 Engine Block & Attaching Parts K - C4 . SparkPlug........ i 89 G6
L ) Exchanger, Heat............. 59 E4 Starter-Generatar . ........ e 8587 G2-G4
ExhaustSystem ............. 25 B12 TankFuel...............c.t. 43 D2
- o 25 . B12 Throttle Lmkage ............. 37 C10
Valves ..................... Y . B4
; ONAN ENGINE SECTION
PAGE GRID PAGE GRID
, AirCleaner.................. 5 AS Flywheel ..... e T " A2
= Blower Housing ............. 19 : B6 Fuel Pump ................. . 9 A0
- Camshaft................... 1 A2 Governor............... e 19 B6
- Carburetor.................. 57 AB-AB Motor - Starter ...........0.. 23 B10
B . Crankshaft.....0............ 3| A2 - OQilBasex............... Ce 17 . B4
' i Electrical - Engine ............ 21 B8 QilPump ............ e 17 B4
‘.t Engine Block & Attaching Parts 13-15 Al14-B2 Pistons&Rods . ............. N Al2
i ExhaustSystem ............. 25 B12 Points - Breaker Contact ... ... 21 B8
. Filter, O ...............el 17 -~ B4 Valves . ..o.ooooiiiiii... . 13-15 A14-B2
3 BASIC TRACTOR SECTION
) i . PAGE - GRID PAGE GRID
P o Axle-Front ...,............. 51 D10 . Hydraulics - Bucket .......... 63 E8
1 Axle-Rear.................. . 57 E2 Cylinder-Arms . ........... - 63-81 E8-F12
i Baffles& Shrouds ........... - 35 cs8 - Cylinder-Bucket .......... 63-81 _E8-F12
, { DBrakes ..,.....ocoiiiiiinn, 53 > D12 Hoses, Lines & Fittings ...... 63 E8
{ : Bucket&Amms.............. 55 D14 Valve - Bucket Control ... ... 63-73 EB-F4
! . i Control-Speed, Hydraulic . . ... 65 E10- Valve Contro! Linkage,
i L S 95 . G12 BUGKEE . .. .o'rvornenen, 67 E12
{ Electrical System ............ 89-91-93 G6-G38-G10 Hydraulic Connections &
'j Fenders .................... 49 D8 Components for LT-26
1O FTEBME. ..t 47 D6 Three Point Hitch ........ . 106 Al0*
1 Frame, Lift Rods and Arms for Hydraulic PTO Kit LT-16
i LT-26 Three Point Hitch. .. . 103 Ag* SLT-17 oo 29 Adr-
y ;  F-27Hitch Adapter..}........ 105 A10* Hydraulic PTO Valve LT-16
= Grille..........ooviiiniinnn. 47 DB TELT7 101 AB*
Biteh ............ccovvin .. 97 G14 Implement Lift, Hydraulic .. ... 83 F14
+ Hood ......... ... Ll 47 D6 - Instruments, Electrical . ....... 89 G6
i Hydraulics-Tractor .......... 59-61 E4-E6 Lever - Range Selector,....... 48 D8
; Coupling, Pump Drive .-..... 75-77 F6-F8 Model D10 Wheel Weights ... ., 97 -~ G4
' ‘ Hoges, Lines & Fittings .. ... 58-61 E4-EE  PTOClutch ................. 4 . D4
Motor, Hydraulic Drive .. ... 79 F10 Seat, Operator's ............. 49 D8
Pump ..., 7577 'FB-F8 Steering Wheel & Gear ..... . 51 D10
) : Valve, Control, Tractor .. ... 69-71 E14-F2 Taillamp................... g G6
. ® . i Valve Controi Linkage ...... 65 E10 ToolBox ........ e 45 D4
: : - Transmission................ 57 E2
; : WeightBox ................. 97 G14
/ E ‘ Wheels, Front & Rear _....... 53 D12 .
Lo ’J * contained on microfiche 35
- !




ILLUSTRATED AS VIEWED FROM
LEFT REAR OF TRACTOR

TO TRACTOR
PUMP PRESSURE PORT
646 .

— -

_TRACTOR VALVE
INLET PORT

.-~ TO TRACTOR
- :zmp PRESSURE FORT

o
\

-
'4
/
_— e e e S L f

-

e
218

c
c
c
c
c
218
c
13-
192-
129-

113

1
2
3
4
5
6
7
7
8
9
10
11
12
13
14 192--

Printed in U.S.A.

_REF.  PART NO.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 99
s aull .
MODEL LT-16 AND LT-17 HYDRAULIC PTO KIT
DESCRIPTION REQ'D
18314 . VALVE - hydraulic, PTO {repairspage 101) . .. ..o coiiinnnnnnnnnn, 1
494 FITTING -elbow,90% ............ e e e 2
927 FITTING - swivel, 90° . .. .. e e aeeeeran . 2
18287 HOSE, -valveinlet ......... I 1
18288 HOSE - ValVE OUEIEt & v o v v v v v nnnesaeraaranncs R, 1
18285 TUBE-PTOvalvetotractorvalve. . . . ..o vttt h it ciit e nnsntaass 1
18286 TUBE-pump toPTOvalve (646} . . ... ... vttt iiiiienn e 1
18317 TUBE-pumpto PTQualve (B44) . .. ... ir i iinsiernnenannans 1
5117 FITTING - pump 90° (includes 21 85007 “0" -ring) 644 .. ........... i
16389 CLAMP - tUhe sYpPOIT - . . il i i i e et cnnactocresaanrsnnsans 1
3 BOLT-1/4" x3/4" NChexX. . v ..t i es s sttt e tm i n s e asaanarnn- 1
19 LOCKWASHER 1/4" ... it it it csietarnncacanessacaansas 1
o NUT - 14" NCHEX « oot e it s tee e tnssneasatantannctsoanas [
206 BOLT-3/8" x3/4"  NCheX. . s e o r i it e i emcecnnnataanansnnsan 4
21 LOCKWASHER - 3/8" & .t ittt ncs it ee e st e msanmnassns 4

August, 1974




REF. s

:
Wo°

C

c
c

-
[

132-

®

éggg&

OO~ RS-
-~
g

0 @o Gmesso

ddd

& - c.
26 13
27 - 192

Rrinted in US.A.

.

PART NO.

18314
11888
11888
36627
5

410

4

842
39712
55894
40189
11
18417
27891
11891

11895
4
36628
48
11893
. 108
11903
11892
11886
11887
206
21

[

- | [
] R et -

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS’

LT-16 AND LT-17 HYDRAULIC PTO VALVE

DESCRIPTION T

 VALVE:hydraglicPTO ..o veeivinnnann %

BRACKET -handle ..............--
HANDLE-valve ., ..o vcininnnanan
PIN-clevis .. ......
PIN -cotter 1/16x 1/2” .. . vos i eiiinrnanns
SCREW .. ivnveentetranvarsnsnananns
LOCKWASHER - 1/4" L. iine e tnnrens
PLUG -relief 3/8"NPT. . . ... vuu™s
WASHER - refief, .010". ... . i cv e v ia e nan e
 WASHER -refief, 0207, .. .o vverivnrrsnasanen
SPRING -relief . ... ..uiiariiaeneearrnnanan.
BALL-relief 3/8” .ot v i vt iecaracnasnrarsnnena
SEAT -relief .....ccivunuuns
SEAL - “O" -ring, reliefseat ... .. v i i e en s .e-
SEAL-“U"CUPss e eaccnnnnronune petesaseansens
BODY AND SPOOL ASSEMBLY f{order Ci8314 valve). ... ..
ADAPTER -spool ., .. vveeiivaons
WASHER -detent 1/4” . . . .. ... .. Tearteraesans
LOCKWASHER - 1/4" . o .o ivennnns wawan
SCREW - 1/4" x 1/2" rd. hd. machine ., . ... Cermeeeanas

BOMNNET-detent .. ...cncivumnans

SCREW - bonnet #8" x 2-1/2" fillisterhd. . . . ... .. eaa.
PIN -detent ,.... et esrsmsenaa T
SPRING-detent . ..ov v ercvocsvonasvnnnans
WASHER -detentcap ....v2ecx» frrme s Cewaans
CAP-detent , . .4 . ieriraascansnns .
BOLT-3/8"x3/4"NChex ........ e ssereseraumrmey
LOCKWASHER - 3/8" .. .. vreensnannannnse .

1
N
N
veeen 1
crae 0 2
fa-- 2
S |
..... UAR

e
4

- *

. -

.
.
b.h‘—l—l-l—lh—l—lo_l—l_l-lh:_bu-d—l

February 1976




sy

Py ?l’

Py Lt

Fe——

\
\
/
t.

c

p————————

\

- REF.

LN DN

MM N =

PART NO,

C , 20117
219- 405

c 14722 .

c 14724

138 308 -

132- . 91

’
“

.

- CASE MODEL 644 AND 646 COMPACT WHEEL LOADER ,

D;OOOOGO)W

541
14715
14991
118
176
52118 7
30338

'14725

14717
14712
14703

14709
14710
59

© 16128

T 20117

19481
14976
310
417
23

Printed in U.5.A.

- 4
LT 26 THREE POINT HITCH 644 AND 646
FRAME, LIFT RODS AND ARMS
DESCRIPTION
- HITCHPLATE ASSEMBLY. . . ... ivrinnnenenlennennnn
CFITTINGSIUBE . o v e e e o enn e e tetgenaans e
NUT -liftrod . ... ...... e e R R
ROD ASSEMBLY - RH. lift, , .. ..t et rerennnernrnns RS "
PIN-voll 1/4x4" .. ......... e Cira i e 1
 PIN-cotter 3/16x 1", . L .i v nn. .. Ceerean I . 6 .
WASHER -plain6/8”, . ......... R e e eia. A |
ARM - lift. . ...... ... e e Cemeeahe e thneae. 2
CHAIN - stay 191inks. ... ........ seesesibreserrrenssonenes 1
BOLT-5/16" x 5/B" NChex, zincplated. . . - ! ...c:vuvnnnan Ve 2
- NUT-{ock 5/16" NChex ......... PP S . e 2
] et rtteeereraerennas ver. 2
PIN - KliKor «veervnennnns e heseeanerenes Ceeraaen 3
ROD-LiftLH. -vrvracrannns er et e Pee ey 1
PIN-clewis o .« cvenen i, |
LINK ASSEMBLY . ......... S A 1
CENTER TUBE ASSEMBLY . .. :......... A
BALL END ASSEMBLY R.H. THREAD . ..., Cerean Ceveesaens 1
BALL END ASSEMBLY LH. THREAD ,.,..........000unn. 1§
PIN-1all 1/8" x 1/B” |, .. sinannnnsens brnaae. 2
PIN-clevis5/8" x 3" .. ........ i o Ceeeses 1
CYLINDER AND DRAWBAR MOUNT!NG
HITCH PLATE ASSEMBLY .. ........0u-. Cieaanas Ceeaeeens 3
"PIN - fower eylinder mounting . ....... e enee e ceenennnasr 1
PIN - upper cylinder mounting . ... . e rerrn e s et e s e 1-
PIN -cotter 1/8" x 1" .. ... vun.. e e G eee e aaran . 3
BOLT - 1/2" x1-1/4" NChex, zincplated .. ...0ceveuuna. e . 4
LOCK W ASHER - 172 L . ittt st i et tnmcanareaneenns R 4

August 1974




\ - T
104 ' C o ' - . :
] . . X ‘ . CASE MODEL 644 AND 846 COMPACT WHEEL LOADER 105
_ ’ MODEL LT26 THREE POINT HITCH AND MODEL .
- - F27 HITCH ADAPTER
HYDRAULIC CONNECTIONS AND COMPONENTS
PART.-NO. - DéSCRIPTlON ) ' REQ'D
221-. 1139 NIPPLE - 1/4" x 3" . . ... e S e 1
- 221- 1376 ELBOW-000 | .. . it i re e i Pres e . 1
C 17188 HQSE - hydraulicshart ., , .. ..... ... . P eaeas P - 1
- . C 17189 HOSE-hydrauliclong. . .. v i s i s et s s e s s s v e tarsntannensnmes P |
218- 5201 FITTING - tee {includes 218-5004 “O"“ringl. . . v v v v v e v v n s Ceenas 2
C 19480 . CYLINDER ASSEMBLY,......... P heaeremaae e emese s P 1
* c 19476 BODY -eylinder ......... easa e eaanas Cererecnra oo ]
c 19469 "< ROD AND PISTON ASSEMBLYF.-.“. ...................... 1
c 14692 | FOOT-cylinder. . ... it iieinnnronearnus s 1
NSS SEAL -wiper . ot v h e s i s e e e s ae s 1
NSS “Q"RING ..... e s teraetaaresaan s - 1
NSS TOURING L. i i e Ceennnen Cesearnn 2
c 17268 KIT- seal {Consists of items 10, 11and 12). . .. .. .0 . sieeas e 1
MODEL F27 HITCH ADAPTER
. &
- C 14872 BRACKET - hitch adapter ., ., ....... e cer e eweee 1
C /7 14568 PfN-drawbar,......:—;;. .......................... ceneny 1
113- 425 BOLT-1/2"x3"NChex, zincplated . . . ... v rinnenns- A |
Iy LY ‘E @ ’
| ¥ -4
l . N . §
& i
|I . l“e 5
e e — _,;,J.} o
< L]
'15'
v . ;,: * s
w - ..;;: .:::
“h ! .
\ e .E_ 3
% Printed in U.S.A., . February 1976




? NUMERICAL INDEX f(f * NUMERICAL INDEX ; 107

106 o
-
PART PAGE  REE. ART PAGE  REF. PART PAGE PART PAGE  REF. PART PAGE REF.  PARY PAGE REF.
No. , o, no. oy N sy NG, " No. :‘Jgf- NO. NO. NO. NO. NO.  NO. NO. NO.  NO.
v 10923 89 17 A 72039 85 5 c 12561 57 34 : X i}
10927 89 12 A 72039 87 5 c 12713 57 2 C 14690 39 5 c 16744 57 3 c 17536 83 16
10934 89 3 A 72040 85 6 c 12718 57 36 c 14690 43 15 c 16786 45 13 c 17541 53 7
16905 21 20 A 72040 87 6 C 12721 57 12 C 14690 - a7 11 c 16852 89 8 Cc 17546 91 KE| .
36627 © 101 3 A 72041 B7 23 c 12722 57 11 C 14692 105 9 c 17066 49 20 = 17560 51 37
36628 101 18 .. A 72042 85 10 e 12723 57 10 c 14703 103 16 . C 17162 49 14 c 17561 65 10.
40035 29 20 A 72042 87 10 ¢ 12725 57 21 c 14709 103 17 ¢ 17187 89 2 C 17553 65 7
.‘ 40035 31 28 A 72043 85 17 C 12824 65 18 C 14710 103 - 18 c 17188 105 3 c 17663 a7 - 2
~ A 7200 77 13 A 72043 87 17 . 12888 51 11 C 14712 103 c 17189 105 4 c 17566 83 §
A 7982 69 5 A 72046 85 - 32 c ' 12932 67 11 C 14715 103 8 ¢ 17216 49 19 C 17568 B5 2
A 7982 71 5 A 72046 87 - 32 C 12965 57 38 c 14717 103 16 c 17250 83 11 C 17570 51 32
A 7982 73 5 A 72047 85~ 33 C 12975 51 23 C 14722 103 3 C 17252 51 34 C 17572 51 28
A 10326 37 22 A 72047 87 a3 c 13108 51 14 C 14724 103 4 c 17255 51 31 | ¢ 17579 83 14
A 20965 - 89 1 A 72048 .- 85 11 " C 13168 53 13 c 14725 103 14 C 17256 51 35 c 17585 83 10
; A 25441 87 31 A 72048 87 11 C 13196 57 17 c 14728 43 3 . € 17257 51 36 C 17587 67 7
| A 25447 85 20 A 72082 . 4 2 c 13197 57 13 c 14728 49 .16 c 17268 83 "C . 17588 67 8
| A 25447 .87 20 A 72100 33 8 e 13200 69 8 C 14827 79 4 ¢ 17268 105 c 17594 67 1
‘ A 25461 87 4 A 72100 43 2 C 13200 7 8 c 14828 79 7 G 17275 89 18 c 17596 67 3
A 25546 85 36 A 72104 87 2 C 13200 73 16 c 14829 78 8 c 17296 51 1 c 17698 47 7
| A 25546 87 s |, A 72108 33 9 c 13200 73 24 c 14830 9 .9 G 17298 59 5 c 17622 61 30
A 27001 29 23 A 72108 41 2 c 13211 57 g c 14831 79 10 ¢ 17208 75 17 c 17641 97 1
A 27251 89 17 A 72108 43 13 c 13241 57 5 € 14832 79 11 ¢ 17311 55 1 c 17647 47 21
: A 27365 31 39 B 50213 93 c 13261 57 28 .C 14833 79 12 c 17322 55 2 C 17653 47 17
A 27891 101 13 B 50223 89 5 |° ¢ 13266 57 . B C 14834 79 13 ¢ 17328 55 5 c 17656 47 15
l . A 28077 5 6 - B 50255 89 2 c 13360 97 3 c 14836 79 15 c 17334 ‘56 10 C 17657 47 13
A 30064 53 2. B 50273 89 3 6 c 13385 57 8 c 14837 78 5 c 17336 55 i1 c 17662 47 23
‘ A . 30095 59 22 B 50293 89 14 c 13528 53 16 c 14838 73 16 c 17336 55 12 c - 17679 43 2
. A 30095 61 22 B 52118 103 12 c 13770 57 1 c 14872 105, 1 ¢ 17337 55 6 c 17681 43 4
<A 30097 69 21 B 52144 57 15 C 14060 91 1 c 14906 - A 44 c 17338 55 8 c 17684 51 9
A 30097 71 21 B . 53393 33 13 c 14066 95 7 C 14946 53 11 = 17354 59 7 c 17703 51 29 .
A 30338 103 13 C ¥ 10318 53 1 > 14168 57 230 C 14954 31 38 ¢ 17398 51 3 C 17714 63 - 1
A 133631 . B§ 14 C s 10372 - ) C 14187 53 15 Cc 14978 103 3 c 17399 51 2 c 17732 83 28
A" 34046 89 21 C 10857 & 43 14 s 14195 59 19 C 14991 103 9 C . 17401 51 15 c 17740 73 14
A 34428 51 40 c 10678 . . 5 23 C 14195 61 19 C 15007 39 N c 17402 51 - 186 c 17741 73 15
A 37247° 65 24 c 10678 8% 8 C , 14195 67 14 ¢ 15007 43 5 ¢ 17404 51 W7 c 17763 89 23
A 37247 67 4 - C 10678 43 3 c 14392 57 2g c 150386 75 20 C 17407 51 5 Cc 17763 23 13
A 37247 83 8 ¢ 10822 53 6 c 14793 57 37 C 15060 29 27 ¢ 17432 71 29 C. 17921 91 2
A 39888 89 11 C 10836 a1 3 c 14245 59 18 ¢ 15096 51 28 C 143 /3 8 c 17987 55 7
A 40702 85 4 c 10898 a7 32 c 14245 61 18 ¢ 15335 59 1 - 17433 69 17 c 18000 67 !
A 40702 . 87 40 C 11501 51 18 C 14246 67 12 c 15389 99 9 € 17433 71 7 ~C 18001 67 L
A 40736 85 . 21 c 11627 63 33 c 14295 45 o € 15410 49 9 ¢ 17433 73 10 -G 18003 47 27
A 40738 22 c 11527, 81 C 14302 80 11 c 15515 45 7 C 17435 89 16 c 18012 . 65 16
A 40736 21 c 11528 63 34 C 14302 a1 - C 16526 9 23 C 17435 71 16 C 18014 51 22
A 40736 ° 7 22 c 11528 81 c 14302 93 10 c 15556 45 11 ¢ 17435 73 n c 18016 ‘51 25
) A 40855 - 8 4 c 11629 "39 2 c 143037, 91 0 ¢ 15667 45 8 ¢ 17438 g9 10 C 18024 47 2
A 41927 85 13 c 11529 43 18 C 14304 ' 91 g € 16718 45 3 c 17438 71 10 c 18026 =~ 53 1
A 41927 g7 13 C 11629 &7 6 ps 14305’ ' @1 5 c 15719 45 9 c 17438 73 18 c 18029 53 2
A 41959 85 27 C 11545 39 3 s 14344 85 34 C 15721 45 1 C 17439 £9 9 C 18056 47 31
A 42127 85 75 c 11545 \ 43 19 c 14344 a7 34 C 16729 75 Z. c -17439 Fal g c 18064 61 1
A 43182 89 22 C 11545 67 7 c 14345 B - 7 c 15731 75 4 c 17439 73. 17 C 18095 29 25
A 43386 85 31 c 188 101 24 C 14399 3 2 © 15732 78 5 ¢ 7m0 69 © ¢ le0% 9 4
A 43494 285 2 C 11887 101 25 C . 14506 37 4 c 15733 75 6 ¢ 17440 71 8 ¢ 18097 31, 34
A 43495 B5 23 c 11888 101 1 C 14534 49 12 C 15734 75 7 c 17441 71 7 C 18097 33 6
A 43499 85 37 c 11889 101 ) c 14537 89 g c 15735 75 8 c 17443 69 13 C 18098 a7 14
A 43499 87 37 C 11891t 101 14 C 14537 93 g c 15737 75 10 C 17443 71 13 C 18099 37 30
A 44433 85 29 c 11892 101 23 c 14539 95 6 ¢ 15738 75 " ¢ 17443 e 21 c 18100 91 1
- A 44433 g7 29 C 11893 101 an c 14553 89 p C 16739 75 12 C 17444 69 12 C 18102 20 18
A 50096 57 18 C 11895 107 16 c 14565 89 3 c 15740 75 13 c 17444 71 12 C 18103 37 27
A 55894 101 9 C 11901 101 22 C 14566 93 4 C 16128 103 20 ¢ 17444 3 20 ¢ 18105 53 6
A 59939 51 10 C 12003 . 65 © 25 C 14568 106 . 2 C 16202 9 22 ¢ 17445 1 8 % 18115 91 35
A 70090 5 4 C - 12003 83 9 c 14599 91 21 ¢ 16239 47 8 ¢ 17458 P 18 c 18121 i 1
A 70090 39 5 c 12127 65 1 C 12619 . s8 17 G 16295 57 77 c 17457 49 18 c 18126 67 3
A 70100 67 8 C 12224 37 2 ¢ 14619 61 17 cC 16339 57 .+ .22 c 17485 49 2 c 18129 35 1
A 70202 89 8 c 12551 57 25 C 14644 57 24 c 16429 a9 * 7 ¢ 17488 29 -] C 18133 39 L
A 70221 89 7 c 12552 57 2 c 14655 59 26 C 16616 4% 19 ¢ 17491 43 17 G 18133 43 17
A 72038 85 7 c 12559 57 31 c 14655 - 61 26 C 16682 3 U ¢ 17833 47 ! C 18140 8 2
A 72038 87 7 c 12660 57 32 C 14655 79 c 16714 67 2 ¢ 17534 Y !




108

NUMERICAL INDEX

*UMERICAL INDEX

]

108 -

ity
PART PAGE " 'REF, -PART PAGE REF, PART PAGE REF.
NO. NO. NO, NO. NO. NO. NO. NO. NO.
C 18145 55 15 C = 18284 61 9 c 18853 71 25
C 18154 83 19 cC 18285 99 6 C . 18884 71 28
c 18155 B3 20 C 18286 99 7 C 18807 5 2
C 18156 63 12 C 18287 99 4 c 18908 45 1%
c 18157 63 22 C 18288 ag 5 Cc 18840 45 17
C 181568 63 24 c 18291 45 24 c 18989 35 . 1
C 18159 b9 11 c 18295 63 16 c 18999 91 30
C 18159 61 ! . C 18299 53 3 c 19018 47 10
C 18160 59 12 Cc 18300 53 12 C 19021 35 15
C 18160 61 12 c 18301 63 9 C 19025 65 21
c 18161 59 30 C 18304 63 13 C 19025 83 2
Cc 18161 61 32 [ 18305 B3 17 Cc 19037 79
C 18162 58 14 C 18306 53 19 C 19038 79
Cc 18162 61 14 C 18311 37 1 c 18039 79
c 18163 - 59 16 c 18312 37 3 c 19040 79
c 18164 63 11 Cc 18314 29 t C 18041 79
c 18168 63 23 c 18314 101 c 19045 59 6
c 18166 63 21 c 18317 .89 7 Cc 19045 75 1
c 18167 58 g c 18321 59 10 C 193055 89 24
C 18168 63 19 c 18321 61 10 C 19055 a3 16
c - 18169 63 17 c 18382 79 c 18104 83 27
c 18170 63 7 C 18385 35 5 Cc 19113 75 3
c 18171 63 8 c 18389 a9 10 c 19114 75 9
C 18172 63 28 c . 18388 g3 - 14 C 19115 75 16
C 18173 63 30, c 18331 65 12 c 19169 5 12
Cc 18174 - 63 20 Cc 18396 67 2 R 19170 5 8
C 18175 63 5 c 18401 93 6 c 12183 583 10
Cc 18176 63 18 c 18417 101 12 c 19196 45 22
c 18177 61 16 c 18486 81 6 c 19197 43 1
C 18179 63 32 (o 18487 81 . 8 c 19197 45
C 18179 73 | c 18572 81 12 C 18204 45 12
c 18194 39 4 G 18573 81 1 C 19207 75 15
c 18190 43 20 c 18574 81 17 Cc 19212 79
C 18183 47 20 c 186756 81 4 C 19220 65 19
c 18197 89 12 C 18576 . 81 18 C 19246 91 33
c 18197 93 1’ c 18586 47 27 c 19254 91 3g
C 18201 47 14 C 18627 5 C 19258 65 28
C 18203 93 15 c 18628 5 5 c 19258 g1 34
C 18214 25 3 C 18629 5 3 c 19276 43 1
c 18215 25 ‘2 c 18733 47 3s c 19278 45 -
C 18216 25 7 Cc 18761 75 9 c 19277 75 2
c 18217 49 8 c - 18761 77 9 C 19278 75 3
C 18235 61 5 c 18762 75 10 C . 19279 75 3
C 18235 75 16 c 18762 77 10 c 19279 77 8
C 18235 77 i5 C 18764 75 7 C 19280 75 11
c 18246 25 1 C 18784 77 7 c 19280 77 1
C 18248 51 12 c 18766 77 ] c 19281 75 6
c 18249 55 4 C 18768 75 5 C 19365 g9 1
c 18250 25 4 c 18768 77 5 c . 19378 47 14
C 18251 83 15 c 18769 75 12 c. 10376 65 26
C 18258 75 20 C 18768 77 12 c 19377 65 7
C 18261 89 20 c 18788 91 27 c 19384 83 1
c 18263 45 23 c 18825 43 1 c 19411 a7 34
C 18265~ 93 1 c 18845 67 12 C 19417 49 8
C 18266 93 3 C 18846 73 c 10437 59 21
C 18267 g9 4 c 18847 69 27 C 19438 59 31
c 18268 93 5 c 18847 71 27 C 19438 61 29
C 18270 93 8 C 18847 73 27 c 19439 59 -28
C 18271 a7 3 C 18350 69 24 C 19439 61 28
C 18275 38 M ¢ C 18850 71 24 c 19439 67 5
c 18276 —— 43 16 c 18850 73 23 C 19447 61 21
C 18277 65 L} C 18851 69 37 C 19465 37 1
C 18278 53 10 C 18851, 73 c 19469 105 8
Cc .18279 43 10 c 18852 69 19 c 19473 31 43
C 18280 43 10- c 18852 71 19 c 19475 83 25
C 18283 93 2 c 18853 69 25

20534

PART <-PAGE  REF. PART PAGE REF/ PART PAGE REF.
ND, NO. NGO, NO. NO. NO, NO. NO. NO. .
C 19476 105 . 7 c 20383 1 17 c 20535 21 34

c 19479 B3 26 c . 20384 1M 717 C 20536 13 23

c 19480 105 6 c 20386 11 17 C 20540 13 25

c 18481 103 - 2z c 20394 1 17 C 20541 i3 T 26

c 19521 80 c 20400 1 17 ¢ 20544 7 - 3

c - 19521 93 C 20402 1 16 c 20545 17 4

C 19500 65 6 c 20403 11 18 C ° 20546 17 5

C 19902 65 15 c 20408 1 18 c 20547 17 [
"G 20117 103 1 C 20409 1 18 C 20548 21 33

G 20122 61 5 c 20410 1 18 c 20549 17 8

-G 20122 75 1 c 20411 9 17 c 20551 17 1

C 20200 © 77 2 Cc 20428 9 7 C 20552 17 1 .
C 20201 77 3 C.. 20433 9 10 C 20553 17 24

c 20219 11 23 C. 20434 9 5 C ' 20554 17 25

c 20223 11 1 c 20437 g 6 C 20555 17 19

c 20228 1 6 c 20439 7 15 C 20556 17 18

C . 20229 11 7 c 20440 .9 3 c 20857 17 20

cC - 20233 1 10 c 20448 9 4 C 20562 17 23

c 20247 15 36 c 20480 1 18 C 20563 17 23

C 20248 13 27« . C 20481 11 15 c 20564 5 19

c 20252 13 2 c 20482 11 19 c 20564 17 26

“C 20262 13 4 C 20483 1 2 c 20566 17 40

c 20263 13 31 c 20484 -2 25 C 20566 17 37

c 20264 13 31 c 20487 11 24 c 20558 17 39

c 20265 15 kY| c 20489 13 1 c 20669 19 2

c 20266 15 31 c 20490 13 19 c. 20570 17 29

C 20267 13 5 c 20491 13 20 c 20572 19 4

c 20271 13 9 c 20492 13 21 c 20573 19 5

c 20272 13 10 c 20493 13 22 c 20574 17 38

C 20276 15 40 C 20494 15 32 c 20577 17 38

c 20277 15 40" c 20495 15 33 c . 20579 17 13

c 20293 15 38 c 20497 13 ., c 20680 19 28

c 20294 15 39 C 20498 15 34 c 20682 19 29

c 20308 11 4 ¢ 20499 13 28 C 20584 19° 30

c 20300 17 7 C 20500 13 . 29 c 20585 21 14

c 20310 A7 2 C 20501 13 29 c 20586 23 -6

c 20312 17 10 c. 20562 13 30 c 20587 23 2

C 20314 17 12 C 20503 13 30 C 20588 21 3 "
C 20317 1 . 5 c 20504 13 24 c 20589 23 1 kS
c 20318 . 21 23 C 20505 21 28 C 20590 21 - 7 ‘0
c 20320 - - 17 34 c 205086 21 29 c 20591 21 - 1

o) 20321 21 24 c 20507 21 16 c 20592 21 2

c 20322 17 35 c 20509 21 30 c 20593 21 3

c 20323 17 30 c 20511 13 6" c 20594 . 21 5

c 20325 17 31 c 20512 13 7 c 20696 21 8

C 20327 11 9 c 20613 13 8 v 20697 21 9

C 20330 17 41 c 20514 21 22 C 20699 21 10

C 20331 17 43 C 20515 2 31 C 20604 21 1

c 20332 21 27 c 20516 7 .32 ¢ 20605 - 19 3

c 20342 " 1 c 20517 15 37 c 20608 . 19 10

c 20343 21 - 26 c 20519 13 12 c 20610 19 6

c 20344 21 19 c 20520 13 13 C 20611 1@ 13

c 20348 21, TT17 C 20521 15 41 c 20613 14 15

C 20349 pa | 18 c . 20522 15 . 42 C 20614 19 31

c » 20351 11 1 c 20523 13 161 T C 20616 23 4

c 20352 1 11 C 20524 15 a3 C 20616 19 7

c 20357 " 1 -G 20825 18 43 c 20617 21 15

c 20358 " 11 C 20526 15 43 C 20620 19 g8
o] 20372 19 17 c 20527 15 43 C ° 2062t 19 a

c 20373 1 11 c 20528 13 14 c 20622 19 16

c 20374 5 17 C 20529 15 44 c 20624 19 21

c 20374 19 14 ¢ 20530 15 44 c 20625 19 27 ~
c 20379 1 12 C 20531 15 44 c 20626 19 26

c 20380 &l 13 C 20632 15 44 o 20627 19 23

c 20381 1 14 c 20533 13 17 c 20628 19. 24

c 20382 1 17 c 13 c 20630 5 16




110

NUMERICAL INDEX

a

NUMERICAL INDEX

f

PART PAGE REF. PART PAGE HEF. PART PAGE’ REEF.
NO. NG, NG, NO. NO. NO. NO, NO, NO,
c 20631 5 18 c 21510 69 28 KO 235047 27 9
c 20632 5 22 c 21511 69 38 KO, 235048 27 §
C 20634 5 14 C 21512 65 1 Ko! 235048 33 1
c 20645 9 1" c 21521 69 3g KO 235063 27 28
c 20647 9 15 (od 21522 69 34 KO 235054 35 14
c 20650 ] 19 c 21565 45 18 KO 235057 33 14
c 20651 9 20 c 21569 13 18 €0 235070 31 29
C 20653 9 1 C 21595 89 22 - KO 235070 a3’ 5
C 20655 15 c 21595 93 12 KO 235084 37 19
Cc 20658 5 23 c 215896 45 1M KO 236085 37 18
c 20660 5 15 c 21814 31 12 KO 235086 37 17
C 20663 23 7 c 21815 31 31 KQ 235117 27 g
C 20664 23 12 Cc 21816 41 KO 235118 27 7
C 20665 23 17 C 21816 43 1 KO  235125.5 37 20
c 20666 23 18 C 22005 41 3 KO 235168 27 19
c 20667 23 19 C 22571 89 1 KO 235207 35 6
c 20668- 23 20 C 22571 g1 KO 235277 37 23
c 20669 23 30 C 22571 93 10 KO 235278 37 24
C 20670 23 16 C 22573 91 10 KO 2358353 31 20
C 20671 23 15 c 22260 11 2 KO 235353 33 4
C 20672 23 14 c 23514 65 3 KO 235447 41 10
c 20673 23 13 c 23740 45 6 KO 235448 41 9
c 20674 23 21 D 29266 53 7 KO 235476 37 25
C 20675 23 27 . D 29267 53 1 KO 235496 37 12
C 20676 4 23 25 D 31945 57 4 KO 235582 27 15
C 20677 23 76 D 39712 101 8 KO 235603 37 33
c 20678 23 8 D 40816 73 6 KO 235631 27 10
C 20679 23 24 D 54909 81 5 KO 235662 35 5
C 20680 23 23 D 54915 a3 14 KO 235748 31 47
C 20682 23 28 . D 54917 81 15 KO 235757 31 29
c 20683 23 9 D 59376 69 7 KO 2358757 33 5
) 20684 23 31 D 59549 39 12 KO 235803 29 g
C 20686 23 22 F 19892 . 41 KO 235811 29 7
C 20686 23 10 F 198972 41 7 KO 235818 31 35
C 20687 23 1" F 50014 45 14 KO 235838 27 14
C 20689 7 KO . 200372 41 16 KO 235868 29 17
c 20691 7 3 KO 200375 41 13 KO 235900 37 32
C 20693 7 5 KO 200380 41 1 KO 235901 35 1
c 20694 7 6 KQ 200380 41 6 KO 236387 41 1
C 20699 7 22 KO 200383 41 4 KO 236504 29 28
¢ 20700 7 112 KO 200408 41 8 KO 236506 29 31
c 20701 7 13 KO 200439 41 14 KO 236509 29 29
c 20704 7 16 KO 200443 41 12 KO 236510 29 32
c 20706 7 19 KO 220174 33 7 KO 236550 29 33
C 20707 7 21 KO 220174 91 8 KO 236611 29 13
C 20708 7 10 KO 220297 91 2 KO 236763 29 2
c 20709 7 25 KO 230020 27 20 KO 236764 29 16
C 20711 7 27 KO 230170 27 16 KO 236765 29 18
c 20712 7 11 KO 230170 31 9 KO 236766 29 16
C 20713 7 28 KO 230265 27 - 29 KO 236886 31 1
C 20715 7 30 KO 230285 31 11 KO 237064 K3 ]
c 20716 7 31 KO 230722 3e] 19 KO .. 237277 3 49
C 20718 7 33 KO 231032 27 5 KO 237421 5 11
c 20735 9 14 KO 231032 33 16 KO 237421 39 9
C 20738 9 8 KO 231052 37 16 KO 237653 37 8
C 20739 9 9 KO 231281 809 13 KO 237668 3 5
C 20740 g 2 KO 231355 37 31 KO 237658 33 15
c 20754 15 KO , 231855 41 11 KO 237570 N 4
C 20755 : 15 KO 232535 89 14 KO 237677 35 4
C 21497 ; 5O 27 Ko 232535 91 5 KO 237727 33 1
c 21497 . 61 27 KO 235003 29 11 KO 237808 31 23
C 21497 69 1 KO 235007 31 10 KO 238057 289 18
C 21505 ! B9 18 KO  235007-§ 27 17 KO 240013 27 21
c 21506 ' g9 a3 KO 235011 27 18 KO 270158 3| 2
C 21507 69 29 KO- 235025 31 16 KO 270889 31 3
C 21508 &9 k3| KO 235025 33 3 ¢ KO 275066 27 27
c 21608 | 69 32 KO 235026 £y 17 KO 275067 27 27

PART PAGE REF. PART PAGE REF. PART PAGE
NO. NO. NO. NO, NO. NG, NO. NO. NO.
HARDWARE CODE NUMBERS
KO 275143 27 4 . 113- 113 43 5
KQ 275144 27 11 113- 118 35 16
KG 275144 33 12 13- 410 9 13 113. 118 67 4
KO  .275182 91 12 13- 410 17 27 113 118 103 10
KO 275220 27 3 13- 414 21 12 13 122 63 2
KO 275221 41 B 13- 416 17 32 113- 206 47 18
KO 275341 33 10 13- 424 5] 20 113- 206 B3 3
KO 275341 39 6 13- 436 15 35 113- 206 99 13
KO 275341 43 11 13- b18 17 42 113- 206 101 26
KO 275690 37 15 13- 528 17 i5 113 207 31 25
KOA 220474 a1 10 13- 536 17 16 113- 207 N 33
KOA 231533 91 - 1 13- 540 75 14 113- 43 12
KOA 235100 39 1 13- 612 a1 28 113- 207 45 20
KOA 235256-5 37 . 26 13- 620 23 3 113 47 3
KOA 2357435 37 28 13- 632 5 24 113- 207 47 28
KOA 236205 43 g 14- 612 17 33 113- 207 69 3
KOA 236507 29 30 15- 420 37 a 113- 207 83 22
KQOA 236919 37 34 25- 104 27 1 113- 209 31 14
KOA 237033 n 8 25- 104 37 11- 113- 208 61 3
KOA 237344 29 10 25. 118 19 11 13- 209 89 18
KOA 237401 29 6 25. 159 81 14 113- 221 83 12
KOA 237403 29 15 25. 1312 53 5 113- 233 . 75 14
KOA 237404 29 15 26- 524 49 11 113- 257 49 22
KQOA 237405 29 15 41- 18 31 13 113- 274 77 14
KOB 237034 29 22 &1- 510 25 3 113- 410 47 28
KOB 237182 3 7 B1- 512 25 5 113- 412 47 28
KOD " 235327 27 22 71- 410 43 ‘9 113 412 B3 - 20
KOE 235646 27 25 74- 610 87 25 113- 417 51 6
L 30654 79 75- 48 101 19 . 113- 417 103 5
L 30654 79 1 75- 410 101 5 113- 424 49 3
M 20007 89 16 83- 65 75 21 113- 424 57 40
o] 2815-N 45 16 92- 3 21 6 13- 424 97 3
0 5804-AB 51 38 92- 4 5 21 113- 425 105 3
0 5999-AB 21 21 92- 4 17 28 114- 200 689 2
R 13338 11 22 92. 4 21 4 114- 200 61 2
R 15077 8b 19 a2- 4 21 13 121- 3 19 22
R 16077 87 19 92- 4 27 2 121- 106 49 13
R 15087 87 3 92 4 101 6 126- 2] 11 8
R - 15090 85 8 92- 5 17 17 126- 12 75 4
R "¢ 15080 87 8 92- 6 5 26 126- 16 11 20
R 16106 85 1 92- 6 17 44 126- 16 | 27
R 15106 87 1 az. 6 23 5 126- 32 51 4
R 16147 85 12 92- 5] 29 12 126- 111 85 24
R 16147 87 12 92- 7 11 25 126- 111 87 24
R 16148 85 i6 92- 8 87 4 126- 112 77 4
R 16148 87 16 gk- . 4 101 17 126- 128 57 16
R 16161 85 9 111- i 37 b 129- 17 37 7
R 16161 87 2] 111- 108 4y} 16 129- 18 B85 14
R 16287 29 19 111 202 91 15 129- i8 a7 14
"R 16287 .3 27 111- 204 25 8 129- 27 g 21
R 16287 33 2 111- 340 47 24 129- 27 19 12
R 17820 57 33 111- 530 a7 2 129- 27 19 25
T 24080 3] 1 111- 531 97 3 129- 27 91 22
T 24081 | 2 113 1 91 25 129- a7 37 20
T 24084 81 11 113 2 35 12 129- 37 a1 40
T 27067 ~ 61 7 113- 3 57 20 129- 77 5 10
T 27809 b3 8 113- 3 a9 10 129- 77 91 39
T 40189 m 10 13- 5 83 8 129- m N 17
T 41499 81 16 113- 6 3 19 129- 101 99 12
T 42253 81 8 113- 6 .35 3 129- 102 35 19
T. 42264 81 10 13- 17 73 28 129- 102 65 8
v 34346 - 27 26 113- 102 47 9 129- 102 L} 14
w 5063-§ 29 21 113- 102 2%} 18 120- 103 3 47
113- 103 43 7 129- 103 47 8
113 103 65 17 129- 103 479 26
113- - 103 91 11




: NUMERICAL INDEX

138

MUMERICAL INDEX . . 13
PART PAGE  REF. PART PAGE REF.

REF. PART PAGE REF. PART PAGE REF. NO. NO. NO., NO, NO. NO.
NO. NO. NO, NO. NO. NO. NO.
20 138- 300 103 5 192- 20 43 6 195- 541 83 6 222. 1014 9 16
30 138- 319 57 14 192- 20 85 5 195- 541 103 7 223 20 89 5
33 138 2005 55 g 192- 20 83 a 195- 545 31 36 223- 31 93 7
29 141- 4 53 13 190- 210 85 3 1956- b4b a5 13 321- 1671 95 4
15 164- 40 45 4 192- 20 91 12 195- 2021 49 10 321- 1788 95 12

129. 105 a7 5 164- 50 45 4 192. 21 3 15 195- 2028 78 13 321- 211 95 10

129~ 122 65 22 166- 86 59 23 192 2 31 24 195 2028 49 18 321- 2139 95 5

129- 122 - 83 '3 166- 86 61 23 192- ====71 3 32 195 2115 51 39 321 2140 g5 3

129 122 91 24 169 61 7 17 192- 21 31 48 211- 5 17 9 327- 2141 95 2

129- 127 51 19 169- 74 19 20 192- 21 45 21 211- 7 89 1 321. 2144 95 1

129- 143 31 46 169- a5 37 35 192- 21 a7 4 211 7 71 11 321- 2147 96 g,

" 128 327 51 21 160- a7 7 1 192- 21 47 19 211- 7. 73 19 321- 27 95 8

129 409 . 39 2 169 108 101 21 192 21 47 25 211- <] 69 30 321- 2338 95 11

129- 504 29 7 169- 114 59 14 192 21 47 29 211- 9 71 30 an. 2487 - 85 13

129- 504 43 22 169- it4 71 14 192. 21 50 4 211- 98 73 9 353 407 89

129- 504 67 10 189 114 73 13 192- 21 61 4 211- 11 101 11

129. 513 13 11 169- 13 91 24 192 21 B9 19 211- 14 11 3

129- 518 25 9 171- 247 58 24 192- 21 9N 29 213 4 53 12

129- 521 71 23 171- 247 61 24 192- 21 ag 14 214 g 59 70

129- 531 69 15 171- 247 69 35 192 21 101 27 214- 9 61 20 -

129 531 71 15 171- 247 71 31 192 23 47 29 214- 4 59 32

120- 531 73 12 173- 73 89 7 192- 23 49 5 214- ~14 81 33

129- 665 7 26 173- 210 a1 3 192. 23 51 7 214 251 5 13

129- 665 19 1 173- 215 38 8 192- 23 53 21 214- 251 9 18

129. Q00 5 1 173 215 43 21 1192 23 57 41 214- 251 38 9

131- 159 47 36 173 218 67 9 192- 23 89 16 214- 251 43 4

131- 165 47 30 173 221 31 21 192 23 97 4 214- 262 63 27

131- 165 85 14 173 224 91 B . 192- 23 103 6 214- 1102 93

131- 173 83 3 173- 237 87 *27 192- 25 51 20 218- 443 63 26

131 176 55 18 174- 222 5 7' 192 26 g7 35 218- 455 63 10

131- 176 103 1 175- 436 35 10 192- 45 25 6 218 494 99 2

131- 178 43 14 . 177- 94 30 7 192 116 85 35 218. 533 63 9

131. 178 49 21 177- 97 17 14 193- 4 89 8 218- 596; 59 15

131- 178 53 4 177- 133 23 29 193- 5 91 9 218- 596 61 15

131~ 178 83 13 178- 858 75 <17 193- 26 31 22 218- az27 99 3

131- 178 83 24 178- 860 51 a0 193- 56 45 5 218 1264 63 25

131- 309 29 26 182- 523 91 36 193 80 43 10 218- 1255 83 3

131- 309 31 37 182- 525 35 2 183 70 g1 19 218 5007 . 69 20

131- 351 59 25 . 187 130 91 32 103 76 ‘45 5 218 5007 71 20

131- 351 61" 25 187- 408 a1 7 193- 524 69 26 L218 5066 83 21

131 351 69 36 187- 484 35 6 193- 524 71 26 218- 5065 59 13

131- 351 71 32 187- -485 3| & 193 524 73 26 + 218 5065 61 13

131- 358 51 24 187- 1036 47 22 195. 14° 19 18 218 5066 59 8

131 366 57 36 187- 1036 63 14 195- 102 65 20 218 5066 &2 4

131- 629 91 5 187- 1046 47 1 195. 102 83 33 218 5147 61 8

131- 677 81 2 187- 1047 g1 3 195- 104 47 5 218- 5117 g9 8 .

131- 1102 53 9 1B7- 1080 47 16 195. 510 73 25 218 5243 63 15

131- 1102 73 29 187- 1251 67 13 195. 512 39 8 218 5291 105 5

132- 5 107 4 = 187- 1844 91 26 185. 513 5 2 218 5351 63 6 -

132- 48 65 4 192- 17 B 9 195- 513 15 4 218- ‘5363 59 29

132- 48 43 g 192- 17 85 15 105, 513 a1 a7 218- 5353 61 31

132 48 B3 7 192 17 87 15 195; '515 35 8 219- 17 47 12

132 49 53 4 192 18 35 3 195- 515 37 10 219- 17 51 13

132- 71 55 17 192- 18 37 6 195. 520 a1 13 219- 20 55 3

132. g1 103 °§ 192- 18 37 21 195. 521 35 18 218- 405 103 2

132- 310 53 14 192. 18 87 28 195. 521 43 7 221- 4 57 7

132 310 83 17 192. 18 91 4 195- 521 47 33 221 13 17 21

132 310 103 a4 192- 18 91 23 195. 521 87 a 221- 14 17 22 *

132- 320 65 23 192- 19 g 12 195. 521 69 23 221- 841 69 22 -

132- 320 67 10 192. 19 3 18 195. 521 73 " 22 221- 41 71 22

132. 320 83 32 192- 19 35 2 195. 525 43 8 221. 841 75 15

132- 321 87 6 192- 19 35 9 195. 525 43 13 221- 842 101 7

132- 361 83 18 192 19 35 13 195- 525 83 23 2. 843 73 7 .

136- 2 19 19 192. 19 37 13 195. 533 55 16 291 1139 105 !

138-° 59 103 19 192, 15 57 19 195. 533 67 5 221- 1375 105 2

138- 77 B3 18 192. 19 99 1 195. 538 51 8 221- 1412 31 45

92 53 & 192. 20 35 17 195. 541 65 13



Ingersoll Equipment Co., Inc. Ingersoll Equipment Co., Inc.




Inc.



Ingersoll Equipment Co.,

Inc.

Ingersoll Equipmnt Co.,

Inc.



Ingersoll Equipment Co.,

Inc.

Inc.




3

Py e e
.

m e et b et

-
T

[y

4

P

S
N




